v/ 1

lllustrated Parts Manual

Models
LIFTLUX 153-12
&
LIFTLUX 180-12

SN 20463 to Present
including
SN 18432 & SN 19930

3121338

May 29, 2013

ce







3121338

REVISION LOG

May 1, 2008 - Original Issue of Manual (Edited to B/M 0010706 Revision 3)
August 15, 2008 - Revised Manual (Edited to B/M 0010706 Revision 3)
March 30, 2009 - Revised Manual (Edited to B/M 0010706 Revision 4)
November 15, 2009 - Revised Manual (Edited to B/M 0010706 Revision 6)
May 29, - 2013 - Revised Manual (Edited to B/M 0010706 Revision 6)

180-12/153-12






TABLE OF CONTENTS

SECTION 1 - FRAME . ...t e oo e e oo oo o e e e e e e e o e aa e et e e e e s e s a e s e e e e e aesesannsreeeeeeeessasnmneeeeeeessannnnnneaeeeeaanns 7
FIGURE 1-1. STEERING INSTALLATION ...ttt ettt e s e e s e e e e e st e e e s bne e e e 8
FIGURE 1-2. REAR AXLE INSTALLATION L....iiiiiiiiiii ittt sttt e b e e s s e s s a e e e s e e e s asrne e e 10
FIGURE 1-3. WHEEL DRIVE INSTALLATION ...ttt ettt e e et e e e e e e e e e e e e e e e e e e e e e s e nnnnneeeeens 12
FIGURE 1-4. DRIVE MOTOR ASSEMBLY ...ttt ettt e e e e e e e e e e e e e e e e e e e e n e e e e e e e e e nnnrneeeeens 14
FIGURE 1-5. DRIVE HUB ASSEMBLY ...ttt ettt e e e e e ettt e e e e e e e e e e e e e e e e e e e e e s e e nnnnneeeeens 16
FIGURE 1-6. BATTERY CHARGER, LADDER AND BUMPER INSTALLATIONS......ooiiiiiiiiiee e 20

SECTION 2 - GROUND CONTROLS ...ttt oottt e e e e et e e e e e e et e e e e e e s e et e e e e e e e as s ae e e e e e e e s aasnnn e e e e e e e s e asnnnnneeeeens 23
FIGURE 2-1. LEFT AND RIGHT SIDE COMPONENTS INSTALLATION .....ociiiiiiiiiiiiii i 24
FIGURE 2-2. MAIN VALVE ASSEMBLY ...oeiiiitiiiiiiiii ittt st e et e e sb e e e s aa e e s s e e e e s nan e e e s asrn e e e as 28
FIGURE 2-3. HAND PUMP ASSEMBLY (Prior t0 SN 1200020611).......ccccuutiiteiirieiieeiieeaiee e sreesreesree e ssses b e esnes e esneeenees 30
FIGURE 2-4. MAIN TERMINAL BOX ASSEMBLY ..ottt sttt e e st e e s s e e e s ann e e e 32
FIGURE 2-5. HOODS INSTALLATION ...ttt ittt ettt e st e e skt e e ettt e sk b et e e aa b et e e snn e e e s nnn e e e s annneeenas 34

SECTION 3 - SCISSORS ARMS ...ttt ettt oot e e h b et e e e h et e e e bt e e e b et e e s s e et e e e b et e e s s et e e ann e e e s nre e e e nenes 37
FIGURE 3-1. SCISSORS ARMS INSTALLATION ..ottt bbb 38

SECTION 4 - PLATFORM. ...ttt ettt ettt e oottt e e e e ettt et e e oo e s et e e et e e e e e e s e R e e et e e e e e e e b s n e et e e e e e s e ssnnr e e e e e e e nassnnnneeeeens 47
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION .....cctttiiitiiie ittt e s 48
FIGURE 4-2. CONSOLE BOX INSTALLATION ...ttt ettt st st e e e e st snn e e s e e e s annneeena 52

SECTION 5 = CYLINDER ... .ottt ettt oo e et e e bt e e e e e et e e e b et e e e b e e e e e e s R et e e e s re e e s e e e e e snnn e e e snr e e e e nenes 55
FIGURE 5-1. LIFT CYLINDER ASSEMBLY ...ttt ettt e ettt e e e e e et e e e e e s e e et e et e e e e snn e e e e e e s e annnrneeeeens 56
FIGURE 5-2. STEERING CYLINDER ASSEMBLY ...ttt ittt et e et e e e e e e e e e e e e s s e e e e e s s e nnnrneeeee s 58

SECTION 6 - HYDRAULIC ...ttt e e ettt e e e e e ottt e e e e e e s et e e e e e e e s e R e e et e e e e e e e e b a e et e e e e e s e nnnnr e e e e e e e eassnnnneeeeens 61
FIGURE 6-1. HYDRAULIC DIAGRAM ...ttt r e e e s s bbb e e e e e e s s e bbb e e e e e e s s e srr e ee e e s 62

SECTION 7 = ELECTRICAL ... e s s e e e e e e e s s s bbb et e e e e s s s b e et e e e e e e s s b b e b e e e e e e s s nrab e e e e e as 67
FIGURE 7-1. ELECTRICAL PLANS ... e e e s b et e e e e e bbb a e e e e e e e s s rn e e e e e s 68
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION ...ttt ettt e e e e e e e e e e e e e e e e s e sennnnneeeee s 84

SECTION 8 - DECALS ...ttt ettt oo oot e e e e oot e e e e e e et e ettt e e e e e s e e et e e e e e e e s e R e e et e e e e e e e e b e et e e e e e s e s snnr e et e e e e aassnnnneeeeens 89
FIGURE 8-1. DECAL INSTALLATION. ...ttt ettt ittt ettt ettt e e e e et e e e e e e e et e e e e e et e et e e e e e s e ssre e e e e e e e sasnnne e e e e e e e aasnnnnneeeeens 90

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ....ooiiiiiiiiiiii i 93
FIGURE 9-1. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 STANDARD PARTS ... 94

FIGURE 9-2. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 VARIABLE PARTS

SECTION 10 - SPECIAL OPTIONS ...t e e e e e e s e s b e e e e e e e s b et e e e e e e s e san e e e e e e e e s s annnneeeeeeas 97
FIGURE 10-1. SPECIAL OPTIONS ..o eittiiiiiiitttt et ettt e ettt e e e e ettt e e oo e s s b e et e e e e e s s e e e et e e e e e e e s b e e et e e e e e easbnnreeeeeesaannrrneeeeens 98
PART NUMBER INDEX .....oettttiiiiiitiei ettt ettt e e e e ekttt e e e 244 ekttt e oo 44 a ke e ettt e oo 4 e s s e e e e et e e e e e s aE e e et e e e e e e aan b ree e e e e e e s annnnneeeeeennne 99

3121338 180-12/153-12 5






SECTION 1 - FRAME

SECTION 1 - FRAME

3121338 180-12/153-12 7



SECTION 1 - FRAME

FIGURE 1-1. STEERING INSTALLATION

8 180-12/153-12 3121338



SECTION 1 - FRAME
FIGURE 1-1. STEERING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275821 Ref STEERING INSTALLATION E
1 0100019 AR Compound, Locking
2 0701627 1 Bolt M16 x 100mm
3 0701230 1 Bolt M12 x 130mm
4 0761210 2 Bolt M12 x 20mm
5 0761214 8 Bolt M12 x 30mm
6 3291605 1 Nut M16
7 3331215 1 Nut M12
8 4812100 2 Washer M12
9 4812300 2 Washer M16
10 4832100 10 Lockwasher M12
11 H900015 1 Steer Cylinder Assembly (See CYLINDER SECTION for
Breakdown)
12 2160016 4 Fitting, Grease
13 5000242 2 Washer, Thrust
16 S001832 2 Seal
17 S006610 1 Spindle, Left
17A S001551 1 Bushing
18 S006660 1 Spindle, Right
18A S001551 1 Bushing (Not Shown)
19 S006808 1 Rod, Tie
20 S200403 2 Pin, Tie Rod
21 S200404 2 Cap
22 S900131 1 Pin, Steer Cylinder
23 S900133 1 Washer
24 S900134 1 Washer
25 S000142 4 Cap, Grease Fitting
S006016 Ref FRAME ASSEMBLY |
167 S001810 2 Bushing
168 S001811 2 Bushing

3121338 180-12/153-12 9



SECTION 1 - FRAME

1111111111111

3333333



SECTION 1 - FRAME
FIGURE 1-2. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275820 Ref REAR AXLE INSTALLATION C
1 0712022 6 Bolt M20 x 70mm
2 3332011 6 Nut M20
3 5242000 12 Washer, M20 Hardened
4 S000258 2 Nut, Hub
5 S000259 2 Bearing, Outer
6 S000260 2 Bearing, Inner
7 S000261 2 Lock, Hub Nut
8 S000262 2 Seal
9 $200405 1 Axle Weldment, Rear
10 S200406 2 Cap, Hub
11 S200407 2 Hub
12 S900218 2 Spacer

3121338 180-12/153-12 11



SECTION 1 - FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

12 180-12/153-12 3121338



SECTION 1 - FRAME
FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275833 Ref DRIVE INSTALLATION E
2 0761215 4 Bolt M12 x 35mm
3 0771620 8 Bolt M16 x 60mm
4 0771621 8 Bolt M16 x 65mm
5 4832100 4 Lockwasher M12
6 5241600 16 Washer M16 Hardened
7 H000193 2 Motor Assembly, Drive (See DRIVE MOTOR ASSEMBLY for
Breakdown)
8 H000218 2 Hub Assembly, Drive (See DRIVE HUB ASSEMBLY for
Breakdown)
11 S200239 2 Pan, Oil
0275837 Ref WHEEL INSTALLATION B
101 S004091 4 Tire and Wheel Assembly
102 S000090 12 Stud, Rear Wheel (Note: See DRIVE HUB ASSEMBLY Breakdown
for Front Wheel Stud.)
103 S003991 24 Nut, Wheel

3121338 180-12/153-12 13



SECTION 1 - FRAME
FIGURE 1-4. DRIVE MOTOR ASSEMBLY

= ¢
Mo TT =

-

@ @ 20

14 180-12/153-12 3121338



FIGURE 1-4. DRIVE MOTOR ASSEMBLY

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
H000193 Ref DRIVE MOTOR ASSEMBLY D
3 7027861 1 Seal, Dust
5 Kit 1 Seal, Shaft
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
13 Not Available 1 Shaft and Housing
14 7027938 1 Shaft, Cardan
16 Kit 3 O-Ring
17 7027939 1 Plate, Distributor
18 Not Available 1 Gear Set
19 7027940 1 Cover, End
20 Kit 7 Washer
21 Not Available 7 Screw M8 x 45mm
51 7020127 1 Seal Kit - HO00193 Motor (Includes Items 3, 5, 16 & 20)

3121338

180-12/153-12

15



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

69

16 180-12/153-12 3121338



FIGURE 1-5. DRIVE HUB ASSEMBLY

SECTION 1 - FRAME

3121338

180-12/153-12

ITEM PART NUMBER QTY DESCRIPTION REV
H000218 Ref DRIVE HUB ASSEMBLY F
2 Not Available 1 Spindle
5 Not Available 1 Hub
6 70000239 1 Gear Ring
7 Not Available 1 Cover
8 Not Available 1 Flange
9 Not Available 1 Coupling
10 Not Available 1 Washer, Thrust
11 70002703 1 Washer, Thrust
12 Not Available 1 Circlip
14 Not Available 3 Gear, Planetary
17 Not Available 3 Pin
18 Not Available 6 Washer, Thrust
19 Not Available 6 Spacer
26 70000240 1 Sun Pinion
33 Not Available 1 Piston
34 70000241 16 Spring
35 70000242 5 Disc
36 70000243 6 Disc
37 70000244 1 Lock Nut
39 70000245 2 Bearing
40 70000246 1 Bearing
41 70000247 1 Bearing
42 Not Available 6 Bearing
43 Not Available 1 Circlip
44 Not Available 1 Circlip
45 Not Available 1 Disc
46 Not Available 1 Circlip
a7 Not Available 1 Plug
48 70000248 1 O-Ring
49 70000249 2 O-Ring
50 70000250 1 O-Ring
51 70000251 1 O-Ring
52 70000252 1 O-Ring
53 70000253 1 Oil Seal
54 70000254 1 Gasket
55 70000255 1 O-Ring
56 70000256 1 Blocking Ring
57 70000257 1 O-Ring
58 70000258 1 Blocking Ring
59 Not Available 8 Screw
60 Not Available 2 Screw
61 Not Available 2 Screw
62 Not Available 2 Plug
63 Not Available 2 Washer
64 Not Available 1 Plug
65 Not Available 1 Disc
66 70000259 6 Stud, Wheel
67 70000260 1 O-Ring
68 70000261 1 Gear Kit, Reduction

17



SECTION 1 - FRAME

18

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

69

S003991

Nut, Wheel (Note: No seal kit available. Purchase individual seals.)

180-12/153-12

3121338






SECTION 1 - FRAME
FIGURE 1-6. BATTERY CHARGER, LADDER AND BUMPER INSTALLATIONS

20 180-12/153-12 3121338



SECTION 1 - FRAME
FIGURE 1-6. BATTERY CHARGER, LADDER AND BUMPER INSTALLATIONS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref BATTERY CHARGER INSTALLATION
1001091518 Ref 220V Charger A
1001091519 Ref 110/245V Dual Voltage Charger A
1 Ref Bolt Options:
1 0760508 4 220V Charger
1 0760608 4 110/245V Charger
2 0760807 4 Bolt M8 x 14mm
3 Ref Locknut Options:
3 3290505 4 220V Charger
3 3290605 4 110/245V Charger
4 Ref Flatwasher Options:
4 4811600 8 220V Charger
4 4811700 8 110/245V Charger
5 4831900 4 Lockwasher M8
6 Ref Charger, Battery Options:
6 E000564 1 Single Voltage (220V)
6 70001010 1 Fuse, 80A Secondary
6 70001009 1 Cord, 220V Electric
6 70001011 1 Cable, Output
6 E000600 1 Dual Voltage (110/245V)
6 70001012 1 Fuse, 63A Secondary
6 70001013 1 Fuse, 35A Front
6 70001014 1 Cord, 110V Electric
6 70001015 1 Cord, 245V Electric
6 70001016 1 Cable, Secondary
7 S900185 1 Plate, Charger Cover
0275834 Ref LADDER INSTALLATION A
101 0761010 4 Bolt M10 x 20mm
102 4832000 4 Lockwasher M10
103 S200410 1 Ladder
103A S004014 6 Plate, Step
103B S200410-05 1 Plate, Step
103C 3820510 24 Rivet M5
0275839 Ref BUMPERS INSTALLATION B
210 0761018 4 Bolt M10 x 50mm
211 0761020 4 Bolt M10 x 60mm
212 3291005 4 Locknut M10
213 4812000 8 Flatwasher M10
214 4832000 4 Lockwasher M10
215 S000055 4 Bumper

3121338 180-12/153-12 21






SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

3121338 180-12/153-12 23



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. LEFT AND RIGHT SIDE COMPONENTS INSTALLATION

VALVE SIDE

See ELECTRICAL
SECTION for
component parts

24 180-12/153-12 3121338



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. LEFT AND RIGHT SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275844 Ref VALVE COMPARTMENT INSTALLATION C
1 0700617 2 Bolt M6 x 45mm
2 0760614 2 Bolt M6 x 30mm
3 0760810 8 Bolt M8 x 20mm
4 0761011 2 Bolt M10 x 22mm (Not Shown)
5 0761012 8 Bolt M10 x 25mm
6 0761014 2 Bolt M10 x 30mm
7 Ref Bolt Options:
7 0761016 4 M10 x 40mm (Prior to SN 1200020611)
7 0700817 2 M8 x 45mm (SN 1200020611 to Present)
9 3290605 4 Locknut M6
10 3291005 AR Locknut M10
11 4031614 4 Bolt M5 x 50mm
12 4032007 4 Bolt M10 x 16mm
13 4811600 AR Flatwasher M5
14 4811700 AR Flatwasher M6
15 4812000 AR Flatwasher M10
16 4831900 8 Lockwasher M8
17 4832000 10 Lockwasher M10
18 1001092114 1 Tank Assembly, Hydraulic (See ltems 101-103 for Breakdown)
19 H000019 1 Valve, Brake D
19 7012941 1 Cartridge
19 7010543 1 Seal Kit
19 7012986 1 Call
20 H000020 1 Plate, Directional Control Valve
21 HO000021 1 Valve, Directional Control
21 70000440 4 O-Ring, Mounting
21 70000449 2 O-Ring, Solenoid Pole Tube
21 70000450 1 Call
21 70000442 1 Nut, Coil
21 70000443 1 O-Ring, Coil Nut
22 H000028 1 Valve Assembly, Main (See MAIN VALVE ASSEMBLY for
Breakdown)
23 H000282 2 Motor/Pump Assembly, Electric
23 70000595 1 Pump
23 70000596 1 Seal, Shaft
23 70000597 1 Coupling, Drive
23 70000598 1 Motor
23 70000599 1 Brush Set
24 Ref Pump Assembly, Hand Options:
24 H000285 1 Pump Assembly, Hand (See HAND PUMP ASSEMBLY for
Breakdown) (Prior to SN 1200020611)
24 320066 1 Pump Assembly, Hand (No Breakdown Available at Time of
Printing) (SN 1200020611 to Present)
25 H900074 1 Filter, Pressure
25 70001360 1 Element,Filter
25 70001359 1 O-Ring, Filter Bowl
26 H900319 1 Bracket, Oil Filter (Not Shown)
27 S009001 4 Mount, Rubber
28 Ref Bracket, Hand Pump Options:

3121338 180-12/153-12 25



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
28 S200413 1 Bracket, Hand Pump (Prior to SN 1200020611)
28 1001103508 1 Bracket, Hand Pump (SN 1200020611 to Present)
29 S200414 1 Bracket, Pump
30 S200415 2 Clamp, Mounting
31 5200418 1 Bracket, Main Valve
32 0700820 1 Bolt M8 x 60mm (SN 1200020611 to Present)
33 3290805 3 Locknut M8 (SN 1200020611 to Present)
34 4811900 3 Flatwasher M8 (SN 1200020611 to Present)
35 DL0113 1 Handle, Hand Pump (SN 1200020611 to Present)
1001092114 Ref HYDRAULIC TANK ASSEMBLY D
101 1001092113 1 Tank, Hydraulic
102 HO000013 1 Gauge, Hydraulic Oil Level
103 H000241 1 Breather, Hydraulic
0275843 Ref GROUND CONTROLS INSTALLATION D
201 0760610 4 Bolt M6 x 20mm
202 0761010 4 Bolt M10 x 20mm
203 1062255 AR Strap, Tie (Not Shown)
205 3290605 4 Locknut M6
206 4031605 4 Bolt M5 x 10mm
207 4811700 8 Flatwasher M6
208 4831600 4 Lockwasher M5
209 4832000 4 Lockwasher M10
210 E000045 2 Relief, PG21 Strain
212 E900074 1 Panel Assembly, Ground (See Items 301-311 for Breakdown)
E900074 Ref GROUND PANEL ASSEMBLY B
301 0760608 2 Bolt M6 x 16mm
302 3290605 2 Locknut M6
303 4060802 1 Guard, Switch
304 4360314 1 Switch, Toggle
305 4360469 1 Switch, Key
305 2860030 1 Key, Replacement
306 4360475 1 Switch, Emergency Stop
306 7020175 1 Cap, Red
306 7020176 1 Block, Contact
307 4811700 4 Flatwasher M6
308 E000059 1 Switch, Battery Disconnect
308 70001114 1 Handle
309 E900075 1 Plate, Switch Mounting
310 E900076 1 Harness, Ground Panel (See ELECTRICAL SECTION for
Breakdown)
311 E900077 1 Decal, Switch Mounting Plate
E900078 Ref ELECTRICAL TRAY ASSEMBLY B
401 0760605 6 Bolt M6 x 10mm
402 0760610 4 Bolt M6 x 20mm
403 0760810 1 Bolt M8 x 20mm
404 3290605 4 Locknut M6
405 3290805 1 Locknut M8
406 4031509 4 Bolt M4 x 25mm
407 4811700 8 Flatwasher M6
408 4811900 2 Flatwasher M8
409 4831700 6 Lockwasher M6
410 1001091345 1 Tray, Electrical
26 180-12/153-12 3121338



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
411 1001091486 1 Box Assembly, Main Terminal (See MAIN TERMINAL BOX
ASSEMBLY for Breakdown)
412 E000060 2 Fuse, 125A
413 E000061 2 Holder, Fuse
414 E000062 2 Contactor, DC
414 7027961 AR Tip Repair Kit - EO00062 Contatctor
415 E000063 1 Horn
0275841 Ref BATTERIES INSTALLATION A

501 4032310 2 Bolt M16 x 30mm
502 4032316 2 Bolt M16 x 60mm (Not Shown)
503 4832300 2 Lockwasher M16
504 S900135 1 Tray, Battery
505 E000371 2 Battery

Ref TILT SWITCH
601 Ref Switch, Tilt Options:
601 E000044 1 Switch, Tilt 153-12
601 E000129 1 Switch, Tilt 180-12

3121338

180-12/153-12

27



SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

NV \\\\ 3@\3.@
(any
(==
N
'\

3121338

180-12/153-12

28



SECTION 2 - GROUND CONTROLS
FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000028 Ref MAIN VALVE ASSEMBLY D
2 H000205 1 Section, Pump (Left Side)
2 8007939 1 Seal Kit - HO00205 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 7028847 2 Valve Section (With Relief Valve) (Drive and Steer) (Was p/n
H000188)
3 8007935 2 Seal Kit (Was p/n HO00031)
4 HO000542 1 Valve Section (Without Relief VValve) (Lift)
4 8007935 1 Seal Kit (Was p/n HO00031)
5 H000580 1 End Plate
5 Item 14 1 Seal Kit
6 H005250 4 Valve, Relief (Drive and Steer)
7 HO000389 1 Spool (Drive)
8 8007945 1 Spool (Lift) (Was p/n HO00391)
9 H000207 1 Spool (Steer)
10 H000191 2 Electrical Activator (On-Off) (Lift and Steer)
10 8007954 2 Seal Kit (Was p/n HO00032)
10 7028846 8 Screw, Mounting
10 7028849 2 DIN Connector (Black)
11 H000206 1 Electrical Activator (Proportional High) (Drive)
11 8007954 1 Seal Kit (Was p/n HO00032)
11 7028846 4 Screw, Mounting
11 8007953 1 DIN Connector (White)
12 7028893 3 Mechanical Activation Assembly (Was p/n HO00187)
12 8007894 3 Seal Kit (Was p/n H005248)
12A 1003107 6 Nut, Seal (2 per Assembly)
12A 8007915 6 Pin, Threaded (2 per Assembly)
12B 0318854 12 Screw (4 per Assembly)
12C H005247 3 Base and Lever Assembly (1 per Assembly)
12D 0307544 3 Screw (1 per Assembly)
12D 0893076 3 Washer (1 Per Assembly)
14 H000112 1 Assembly Kit (Includes Hardware and Seals for Between Valve
Sections)
14 7028848 2 Seal Kit for Between Valve Sections (Was p/n H005249) (Note:
One Seal Kit does both sides of section.)

3121338 180-12/153-12 29



102

— viz
602 ) %,
€02 ©
U, e @ 2 &
902 )N
N E a0z €12 & ziz
@ mw\ N @ﬁ /w—u

@@ w L @@
mo«\ %/@ \@ o oz % @% /&«/o&

3121338

g0z /Q

FIGURE 2-3. HAND PUMP ASSEMBLY (Prior to SN 1200020611)

SECTION 2 - GROUND CONTROLS

180-12/153-12

30



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. HAND PUMP ASSEMBLY (Prior to SN 1200020611)

ITEM PART NUMBER QTY DESCRIPTION REV

H000285 Ref HAND PUMP ASSEMBLY D
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See ltems 201-220 for breakdown)

70000513 Ref PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 Not Available 1 Plug

103 Not Available 1 Plug

104 Not Available 1 Body

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref VALVE ASSEMBLY

201 Not Available 1 Body

202 70000529 3 Ball

203 70000530 8 Ring

204 Not Available 2 Bolt, M8 x 8

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 Not Available 1 Plug

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 Not Available 1 Nut, M10

213 70000537 1 Seal

214 Not Available 1 Setscrew

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121338 180-12/153-12 31



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. MAIN TERMINAL BOX ASSEMBLY

QRDRTE=N DI
ORDRTEN RO
SRSRTEN RN

DRDORT=N RDD

32 180-12/153-12

3121338



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. MAIN TERMINAL BOX ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001091486 Ref MAIN TERMINAL BOX E

1 0140011 1 Alarm

2 1001093353 46 Block, Terminal

3 1001092299 1 Harness Assembly (Not Shown - See ELECTRICAL SECTION for
Breakdown)

5 1001092405 2 Holder, Fuse

6 1001092406 2 Fuse, 10A

7 1001092768 1 Housing, Control Box

8 E000078 1 Converter, DC/DC

9 Ref Card, Complex Control Options:

9 E000218 1 Card, Complex Control (SN 1200020463 through 1200022117)

9 1001112938 1 Card, Complex Control (SN 1200022118 to Present)

10 E001375 2 Relay

11 E001376 2 Base, Relay

12 1001094642 1 Card, Trigger Control

13 1001094641 1 Module, Load Sensing and Time Override

14 E900059 2 Rail, DIN

15 1001093354 1 Plate, Terminal Intermediate

16 1001093355 2 Stop, Terminal End

17 1001093361 6 Terminal, Jumper (Not Shown)

18 1001093379 1 Plate, Terminal End

19 0610126 1 Circuit Board, Arm Guard

20 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)

21 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)

22 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)

23 70000955 1 Connector (8 Pin for Complex Board - Not Shown)

24 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)

25 70003616 1 Connector (6 Pin for Nivolux and Complex Board - Not Shown)

3121338 180-12/153-12 33



SECTION 2 - GROUND CONTROLS

FIGURE 2-5. HOODS INSTALLATION

3121338

180-12/153-12

ORDERED SEPARATELY - See DECALS SECTION

NOTE: REPLACEMENT DECALS MUST BE
for Breakdown

NOTE: BOTH SIDES TYPICAL

34



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275839 Ref HOODS INSTALLATION B
1 0700518 4 Bolt, M5 x 55mm
2 0760606 8 Bolt M6 x 12mm
3 3290505 4 Locknut M5
4 3820408 8 Rivet
5 4811600 8 Flatwasher M5
6 4831700 8 Lockwasher M6
7 S000056 4 Strap, Hood
8 S001676 4 Handle
9 S200419 2 Hood

3121338 180-12/153-12 35






SECTION 3 - SCISSORS ARMS

SECTION 3 - SCISSORS ARMS

3121338 180-12/153-12 37



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

N
153-12 ARMS '@‘ \A/ 250
104 L @ 231

38 180-12/153-12 3121338



SECTION 3 - SCISSORS ARMS

8
180-12 ARMS - 250
(A ‘ 231
\

112
101\>® ®“
& &° e@@m
S}
'
@¢®

104

S
@ f’”)

3121338 180-12/153-12 39



SECTION 3 - SCISSORS ARMS

<®@\ 202
(@S \\ 216

@ * 246 217

406
209
N

202
J

224

r
51 4\

40 180-12/153-12

3121338



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref SCISSOR ARMS INSTALLATION
0275827 Ref Scissor Arms Installation 153-12 D
0275829 Ref Scissor Arms Installation 180-12 D

1 Ref Cylinder Installation, Lift (See CYLINDER SECTION for
Breakdown)

3 0701217 2 Bolt M12 x 45mm

4 0701629 2 Bolt M16 x 120mm

5 0760605 4 Bolt M6 x 10mm

6 0761014 6 Bolt M10 x 30mm

7 0761216 1 Bolt M12 x 40mm

8 0762015 2 Bolt M20 x 35mm

9 3290805 1 Nut M8

10 3291205 2 Nut M12

11 3291605 2 Nut M16

12 4031612 12 Bolt M5 x 40mm

13 4031908 4 Bolt M8 x 20mm

14 4811900 1 Washer M8

15 4812100 4 Washer M12

16 4812300 4 Washer M16

17 4831700 4 Lockwasher M6

19 4832100 1 Lockwasher M12

20 4832500 2 Lockwasher M20

21 E000376 2 Switch, Limit

22 2160016 7 Fitting, Grease

23 S001594 1 Bumper

24 $001810 2 Bushing

25 S004034 2 Block, Wear

26 S007026 1 Pin, 85 mm

27 S007027 1 Pin, 85 mm

28 S007028 1 Pin, 85 mm

29 S007029 1 Pin, 70 mm

30 S200134 3 Cam

31 S200175 1 Retainer, Prop Arm

32 S200176 2 Spacer

33 S201017 1 Prop, Safety

34 S900006 2 Plate, Cover

35 S900019 1 Panel, Limit Switch Mounting

36 3440816 2 Pin, Roll

37 S000142 Ref Cap, Grease Fitting (Not Shown)

37 S000142 33 Cap, Grease Fitting 153-12

37 S000142 39 Cap, Grease Fitting 180-12

38 S900335 AR Shim, 2 mm

39 S900336 AR Shim, 3 mm

40 4831600 12 Lockwasher M5

41 E000269 3 Relief, Strain

43 0761015 1 Bolt M10 x 35mm

44 3291005 1 Nut M10

45 4812000 8 Washer M10

46 1001103644 1 Switch, Limit

47 4832000 6 Lockwasher M10

3121338 180-12/153-12 41



SECTION 3 - SCISSORS ARMS

42

ITEM PART NUMBER QTY DESCRIPTION REV
Ref SCISSOR ARMS AND CABLE ASSEMBLY
0275826 Ref Scissor Arms and Cable Assembly 153-12 C
0275830 Ref Scissor Arms and Cable Assembly 180-12 C
101 0700812 Ref Bolt M8 x 25mm
101 0700812 6 Bolt M8 x 25mm 153-12
101 0700812 12 Bolt M8 x 25mm 180-12
103 4031709 Ref Bolt M6 x 25mm
103 4031709 16 Bolt M6 x 25mm 153-12
103 4031709 6 Bolt M6 x 25mm 180-12
104 4831900 Ref Lockwasher M8
104 4831900 6 Lockwasher M8 153-12
104 4831900 12 Lockwasher M8 180-12
105 E000016 Ref Relief, Strain
105 E000016 8 Relief, Strain 153-12
105 E000016 12 Relief, Strain 180-12
106 E000045 Ref Relief, Strain
106 E000045 8 Relief, Strain 153-12
106 E000045 12 Relief, Strain 180-12
108 E000302 Ref Plug, Hole
108 E000302 16 Plug, Hole 153-12
108 E000302 24 Plug, Hole 180-12
109 HO000371 Ref Clamp, Cable
109 HO000371 8 Clamp, Cable 153-12
109 HO000371 3 Clamp, Cable 180-12
110 HO000430 8 Clamp, Cable (153-12 - Not Shown) (Including 1200018432)
111 Ref Arms Set, Scissors (See Items 201-250 for Breakdown)
111 S900020 1 Arms Set, Scissors 153-12
111 S900175 1 Arms Set, Scissors 180-12
112 S900223 Ref Plate, Cable
112 S900223 1 Plate, Cable 153-12
112 S900223 2 Plate, Cable 180-12
113 1062255 AR Tie, Cable (Not Shown)
Ref SCISSOR ARMS SET
S900020 Ref Scissor Arms Set 153-12 D
S900175 Ref Scissor Arms Set 180-12 E
201 S000124 2 Bearing, Ball Thrust
202 2160016 Ref Fitting, Grease
202 2160016 26 Fitting, Grease 153-12
202 2160016 32 Fitting, Grease 180-12
203 S000191 Ref Nut KM12
203 S000191 2 Nut KM12 153-12
203 S000191 3 Nut KM12 180-12
204 S000192 Ref Nut KM10
204 S000192 3 Nut KM10 153-12
204 S000192 5 Nut KM10 180-12
205 S000193 Ref Washer, MB10 Retaining
205 S000193 3 Washer, MB10 Retaining 153-12
205 S000193 5 Washer, MB10 Retaining 180-12
206 S000233 Ref Washer, MB12 Retaining
206 S000233 2 Washer, MB12 Retaining 153-12
206 S000233 3 Washer, MB12 Retaining 180-12
180-12/153-12 3121338



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
207 S000234 1 Washer, MB16 Retaining

208 S001238 1 Washer, MB20 Retaining

209 S001240 1 Nut KM16

210 S001241 1 Nut KM20

211 S001491 2 Bearing, Ball Thrust

212 S001802 6 Bearing, Ball Thrust

213 S001803 6 Bearing, Ball Thrust

214 S001804 Ref Bearing, Ball Thrust

214 S001804 4 Bearing, Ball Thrust 153-12
214 S001804 6 Bearing, Ball Thrust 180-12
215 S001805 Ref Bearing, Ball Thrust

215 S001805 6 Bearing, Ball Thrust 153-12
215 S001805 10 Bearing, Ball Thrust 180-12
216 S001806 3 Nut KM15

217 S001807 3 Washer, MB15 Retaining

218 S001808 3 Nut KM14

219 S001809 3 Washer, MB14 Retaining

220 S007111 3 Pin, 85 mm

221 S007112 1 Pin, 110 mm

222 S007113 3 Pin, 80 mm

223 S007114 1 Pin, 90 mm

224 S007115 Ref Pin, 70 mm

224 S007115 2 Pin, 70 mm 153-12

224 S007115 3 Pin, 70 mm 180-12

225 S007119 Ref Pin, 60 mm

225 S007119 3 Pin, 60 mm 153-12

225 S007119 5 Pin, 60 mm 180-12

226 S200091 1 Washer and Pin

227 S200092 1 Washer and Pin

228 S200151 1 Arm, #1 Center Scissor

229 S200152 1 Arm, #1 Right Scissor

230 S200153 1 Arm, #1 Left Scissor

231 S200154 1 Arm, #2 Center Scissor

232 S200155 1 Arm, #2 Right Scissor

233 S200156 1 Arm, #2 Left Scissor

234 S200157 1 Arm, #3 Center Scissor

235 S200158 1 Arm, #3 Right Scissor

236 S200159 1 Arm, #3 Left Scissor

237 S200160 1 Arm, #4 Center Scissor

238 S200161 1 Arm, #4 Right Scissor

239 S200162 1 Arm, #4 Left Scissor

240 Ref Arm, #5 Center Scissor Options:
240 S200163 1 Arm, #5 Center Scissor 153-12
240 S900313 1 Arm, #5 Center Scissor 180-12
241 Ref Arm, #5 Right Scissor Options:
241 S200164 1 Arm, #5 Right Scissor 153-12
241 S900314 1 Arm, #5 Right Scissor 180-12
242 Ref Arm, #5 Left Scissor Options:
242 S200165 1 Arm, #5 Left Scissor 153-12
242 S900315 1 Arm, #5 Left Scissor 180-12
243 S900316 1 Arm, #6 Center Scissor (180-12 Only)

3121338 180-12/153-12 43



SECTION 3 - SCISSORS ARMS

44

ITEM PART NUMBER QTY DESCRIPTION REV
244 S900317 1 Arm, #6 Right Scissor (180-12 Only)
245 S200165 1 Arm, #6 Left Scissor (180-12 Only)
246 S200166 3 Washer and Pin
247 5200167 AR Washer and Pin
247 S200167 2 Washer and Pin 153-12
247 S200167 3 Washer and Pin 180-12
248 S5200168 3 Washer and Pin
249 S200169 Ref Washer and Pin
249 S200169 3 Washer and Pin 153-12
249 S200169 5 Washer and Pin 180-12
250 S900240 Ref Pad, Felt
250 S900240 75 Pad, Felt 153-12
250 S900240 93 Pad, Felt 180-12
Ref INNER SCISSOR ARM ASSEMBLIES
S200151 Ref Arm, #1 Inner D
S200154 Ref Arm, #2 Inner C
S200157 Ref Arm, #3 Inner C
S200160 Ref Arm, #4 Inner C
S200163 Ref Arm, #5 Inner (153-12 only) B
S900313 Ref Arm, #5 Inner (180-12 only) B
S900316 Ref Arm, #6 Inner (180-12 only) B
301 S000083 6 Bushing, 70 x 50mm (S200157 qty 2, S200160 qty 2 & S900313
qty 2)
302 S000120 6 Bushing, 80 x 60mm (S200154 qty 2, S200157 qty 2 & S200160
qty 2)
303 S000178 14 Bushing, 60 x 60mm (S200160 qty 2, S200163 qty 4, S900313
gty 4 & S900316 qty 4)
304 S000182 2 Bushing, 90 x 90mm (S200157 qty 2)
305 S001496 2 Bushing, 110 x 60mm (S200154 qty 2)
306 S001810 8 Bushing, 85 x 60mm (S200151 qty 6 & S200154 qty 2)
Ref OUTER SCISSOR ARM ASSEMBLIES
S200152 Ref Arm, #1 RH Outer B
S200153 Ref Arm, #1 LH Outer B
S200155 Ref Arm, #2 RH Outer D
S200156 Ref Arm, #2 LH Outer C
S200158 Ref Arm, #3 RH Outer C
S200159 Ref Arm, #3 LH Outer C
S200161 Ref Arm, #4 RH Outer B
S200162 Ref Arm, #4 LH Outer B
S200164 Ref Arm, #5 RH Outer (153-12 only) B
S200165 Ref Arm, #5 LH Outer (153-12 only) C
S900314 Ref Arm, #5 RH Outer (180-12 only) B
S900315 Ref Arm, #5 LH Outer (180-12 only) B
S900317 Ref Arm, #6 RH Outer (180-12 only) B
S200165 Ref Arm, #6 LH Outer (180-12 only) C
401 S000083 12 Bushing, 70 x 50mm (S200158 qty 2, S200159 qty 2, S200161
gty 2, S200162 qty 2, S900314 qty 2 & S900315 qty 2)
402 S000120 6 Bushing, 80 x 60mm (S200155 qty 2, S200156 qty 2. S200158
gty 2, S200159 qty 2, S200161 gty 2 & S200162 qty 2)
403 S000178 28 Bushing, 60 x 60mm (S200161 gty 2, S200162 gty 2, S200164
gty 4, S200165 qty 4, S900314 qty 4, S900315 qty 4 & S900317
qty 4)
404 $S000182 4 Bushing, 90 x 90mm (S200158 qty 2 & S200159 qty 2)
180-12/153-12 3121338



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
405 S001496 4 Bushing, 110 x 60mm (S200155 qty 2 & S200156 gty 2)
406 S001810 12 Bushing, 85 x 60mm (S200152 gty 4, S200153 qty 4, S200155
gty 2 & S200156 qty 2)
0275800 Ref PLATFORM MOUNT INSTALLATION D
501 0701229 3 Bolt M12 x 120
502 0761007 6 Bolt M10 x 14
503 0761010 2 Bolt M10 x 20
504 3291005 8 Nut M10
505 3291205 3 Nut M12
506 4032011 8 Bolt M10 x 35
507 4812000 8 Washer M10
508 4812100 6 Washer M12
509 4832000 8 Lockwasher M10
512 2160016 4 Fitting, Grease
513 S007030 1 Pin, 60 mm
514 S007031 1 Pin, 60 mm
514A S000139 2 Bushing
515 S007033 2 Pin, 35 mm
516 S200173 2 Slide, Platform
516A S000140 2 Bushing
517 S200174 2 Pad, Wear
518 S900186 2 Channel, Safety
519 S000142 4 Cap, Grease Fitting (Not Shown)

3121338 180-12/153-12 45






SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

3121338 180-12/153-12 47



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

g ———

OO

48 180-12/153-12

3121338



SECTION 4 - PLATFORM

3121338 180-12/153-12 49



SECTION 4 - PLATFORM

50

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275801 Ref PLATFORM AND EXTENSION INSTALLATION G
1 0701017 4 Bolt M10 x 45mm
2 0760605 1 Bolt M6 x 10mm
3 0760819 2 Bolt M8 x 55mm
4 0701024 4 Bolt M10 x 80mm
5 3290805 2 Locknut M8
6 3291005 8 Locknut M10
7 3760491 4 Ring, Snap
8 3900376 12 Screw, Countersunk
9 4811900 4 Washer M8
10 4812000 16 Washer M10
11 4831700 1 Lockwasher M6
12 S000055 2 Bumper
13 2160016 4 Fitting, Grease
14 S000237 2 Hinge
15 S000439 1 Weldment, Platform
16 S000510 1 Pin, M4 Cotter
18 S001445 46 Screw, Self-Tapping
19 S005049 4 Roller
20 S200449 1 Weldment, Extension
21 S900017 2 Spacer
22 S900047 1 Floor, Extension Deck
23 S900048 1 Floor, Main Deck Rear
24 S900049 1 Floor, Main Deck Center
25 S900050 1 Floor, Main Deck Front
26 S900051 1 Door, Connector Compartment
27 $900144 2 Plate, Stop
28 S900145 1 Plate, Extension Deck Lock
29 S900146 1 Plate, Chain Hook
30 $900147 1 Pin, Deck Lock
31 $900148 1 Washer
32 $900149 1 Washer
33 $900150 1 Washer
34 $900155 2 Roller
35 3291605 1 Locknut M16
36 S000142 4 Cap, Grease Fitting (Not Shown)
37 $900275 1 Chain
0275802 Ref RAILS INSTALLATION D
101 0760605 6 Bolt M6 x 10mm
102 0760614 1 Bolt M6 x 30mm
103 Ref Bolt Options:
103 0760614 4 Bolt M6 x 30mm (SN 1200020463 through 1200020968)
103 0760615 4 Bolt M6 x 35mm (SN 1200020463 through 1200020967)
103 0760805 8 Bolt M8 x 10mm (SN 1200020968 to Present)
105 0701024 12 Bolt M10 x 80mm
106 3290605 AR Locknut M6
107 3291005 12 Locknut M10
108 3291605 2 Locknut M16
109 3760518 2 Ring, Snap
110 3900376 2 Screw, Countersunk
180-12/153-12 3121338



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV

111 4811700 AR Washer M6

112 4812000 24 Washer M10

113 4812300 2 Washer M16

114 4831700 AR Lockwasher M6

115 S000031 1 Roller, Door

116 S000145 20 Pin, M3 Cotter

117 S000510 2 Pin, M4 Cotter

118 S001443 22 Chain

119 S200230 2 Pin

120 S200231 2 Roller

121 S200238 1 Latch

122 S200440 1 Kick Plate, RF

123 S200441 1 Kick Plate, LF

124 S200442 1 Rail, LH

125 S200443 1 Rail, RH

126 S200444 1 Kick Plate, LH Bolted

127 S200445 1 Kick Plate, RH Bolted

128 1001101875 1 Rail, RF

129 S200450 1 Rail, LH Extension

130 S200451 1 Rail, RH Extension

131 5200452 1 Rail, Rear Extension

132 S900216 1 Kick Plate, RH

133 S900217 1 Kick Plate, LH

134 S900321 1 Gate and LF Rail Assembly

134A 2080040 16 Fastener, Huck

134B 2600281 2 Hinge

134C 1001101874 1 Rail, LF

134D 1001101876 1 Gate

135 0700619 1 Bolt M6 x 55mm

136 Ref Bolt Options:

136 0701024 2 Bolt (M10 x 80mm) (SN 1200020463 through 1200020967)

136 0701224 2 Bolt (M12 x 80mm) (SN 1200020968 to Present)

137 0760612 2 Bolt M6 x 25mm

138 1001103161 1 Plate, Latch

139 Ref Locknut Options:

139 3291005 2 Locknut (M10) (SN 1200020463 through 1200020967)

139 3291205 2 Locknut (M12) (SN 1200020968 to Present)

140 Ref Flatwasher Options:

140 4812000 4 Flatwasher (M10) (SN 1200020463 through 1200020967)

140 4812100 2 Flatwasher (M12) (SN 1200020968 to Present)

141 4831900 AR Lockwasher M8

142 4832100 2 Lockwasher M12 (SN 1200020968 to Present)
3121338 180-12/153-12

51



SECTION 4 - PLATFORM

FIGURE 4-2. CONSOLE BOX INSTALLATION

3121338

180-12/153-12

52



SECTION 4 - PLATFORM
FIGURE 4-2. CONSOLE BOX INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
E900079 Ref CONSOLE BOX ASSEMBLY E
1 0760815 4 Bolt M8 x 35mm
2 3290805 4 Locknut M8
3 4010414 6 Screw M4 x 30mm
4 4060802 2 Guard, Switch
5 4360329 2 Switch, Toggle
6 4360387 1 Switch, Push Button
7 4360475 1 Switch, Emergency Stop
7 7020175 1 Cap, Red
7 7020176 1 Block, Contact
8 4460470 1 Nut, Terminal
9 4460471 1 Lockwasher, Terminal
10 4740120 4 Washer, Nylon
11 4811900 8 Flatwasher M8
12 8303891 4 Screw #10 x 3/4in
13 E000419 1 LED, Red
14 E000420 1 LED, Red Flashing
15 E000504 1 Gauge, Hourmeter/Battery
16 E900025 1 Joystick
17 1001096367 1 Housing, Console Box
18 E900031 1 Seal, Console Box Lid
19 E900042 1 Harness, Console Jumper (See ELECTRICAL SECTION for
Breakdown)
20 E900049 3 LED, Green
21 E900080 1 Lid, Console Box
22 E900081 1 Decal, Console Box Lid
23 E900082 1 Harness, Console Box (See ELECTRICAL SECTION for
Breakdown)
24 4811902 8 Flatwasher M8 (Wide)
25 4360476 1 Block, Contact
0275848 Ref CONSOLE BOX INSTALLATION C
101 0181847 2 Clamp, Console Bracket
102 2560141 2 Screw, Thumb
103 E900079 1 Box Assembly, Console (See Items 1-24 for Breakdown)
104 1001096366 1 Bracket, Console Box
105 3290805 4 Locknut M8
106 4031709 2 Bolt M6 x 25mm
107 4811900 4 Flatwasher M8
108 H000371 1 Clamp
3121338 180-12/153-12 53






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

3121338 180-12/153-12 55



SECTION 5 - CYLINDER
FIGURE 5-1. LIFT CYLINDER ASSEMBLY

3Bl |

107 101

—

56 180-12/153-12 3121338



SECTION 5 - CYLINDER

FIGURE 5-1. LIFT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0275780 Ref LIFT CYLINDER AND VALVES INSTALLATION B
1 0760516 2 Bolt M5 x 40mm
2 2221222 1 Fitting, Test Port
3 4031714 4 Capscrew M6 x 50mm
4 4031913 4 Capscrew M8 x 45mm
6 H005243 1 Valve, Load Retaining
6A H000071 2 Valve, Holding
6A 7012986 AR Call
6A 7012998 AR Seal Kit
7 H005244 1 Block, Check Valve
7 H000271 1 Piston
7 7012955 1 Valve, Holding
7 7012998 Seal Kit
7A 70000189 1 O-Ring
8 H705721 1 Block, Pressure Sensor
9 H705722 2 Sensor, Pressure
10 H705724 2 Cap, Pressure Sensor
H000684 Ref LIFT CYLINDER ONLY
101 S200426 1 Barrel Weldment
104 $200185 1 Head
105 $S200184 1 Piston
107 $200182 1 Rod Weldment
111 70000185 1 Collar, Throttle
112 70000186 1 Screw, Throttle
113 70000187 1 Ring, Throttle
114 Not Available 1 Ring, Snap
115 H003090 1 Seal, Rod
116 H003113 1 O-Ring
117 70000188 2 O-Ring
119 H003109 1 O-Ring
120 H003084 1 Wiper
121 S001810 4 Bushing
122 HO00530 1 Seal Set, Piston
130 S200910 1 Setscrew (Note: No seal kit available. Purchase individual seals.)
3121338 180-12/153-12 57



SECTION 5 - CYLINDER

FIGURE 5-2. STEERING CYLINDER ASSEMBLY

&

180-12/153-12 3121338



SECTION 5 - CYLINDER
FIGURE 5-2. STEERING CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H900015 Ref STEERING CYLINDER ASSEMBLY D
1 70000758 1 Barrel Weldment
2 70000757 1 Rod Weldment
6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 70000756 1 Spacer
10 Not Available 1 Setscrew
11 Item 26 1 Seal, Piston
12 Item 26 1 O-Ring
13 Item 26 1 Seal, Rod
14 Item 26 1 Wiper
15 Iltem 26 1 O-Ring
26 70000755 1 Seal Kit (Includes Items 11 - 15)

3121338 180-12/153-12 59






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

3121338 180-12/153-12 61



SECTION 6 - HYDRAULIC
FIGURE 6-1. HYDRAULIC DIAGRAM

LIFT CYLINDER

603
604
605
606
500

00

]

]

:

]

;

727

HYDRAULIC
MOTOR & PUMP

B ({-555
ASSEMBLIES s

FILTER

PRESSURE ;
145 119 :

272

118
28

118 #

206

156

118 503

MAIN
VALVE

L
112

DIRECTIONAL
CONTROL
VALVE

Lift

Steer

62 180-12/153-12 3121338



558

593

SECTION 6 - HYDRAULIC

LF DRIVE
T MOTOR

557

140

596

113

597

508

552

340

-

1

™ 561

04
STEER
CVLINDER
0%

1

RF DRIVE
MOTOR

HVDRAULIC
TANK

3121338

180-12/153-12

63



SECTION 6 - HYDRAULIC

64

FIGURE 6-1. HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
H900080 Ref HYDRAULIC VALVE KIT 3
9 H000018 1 Valve, Lowering Speed Throttle UC-SVC-1701
28 H000524 1 Valve, Throttle Check DRV 12G1/2in 350bar
30 H000015 2 Valve, Ball NW 15
33 H000351 1 Valve, Check RHD-8PL
34 H000115 2 Valve, Check RHD 15-PL
44 H000312 1 Valve, Check RHD 10-PL Only (Prior to SN 1200020968)
45 H000319 1 Valve, Check RHD 18-PL
H900079 Ref HYDRAULIC FITTING KIT 5
104 2142706 4 Fitting, Male Adapter GE 8-PLR-ED
106 2142743 2 Fitting, Male Adapter GE 8-PL/R1/2-ED
107 2142708 1 Fitting, Male Adapter GE 10-PLR-ED
108 2142709 3 Fitting, Male Adapter GE 10-PL/R3/8-ED
109 2142710 4 Fitting, Male Adapter GE 10-PL/R1/2-ED
111 2142711 1 Fitting, Male Adapter GE 12-PL/R1/4-ED
112 2142712 4 Fitting, Male Adapter GE 12-PLR-ED
113 2142713 4 Fitting, Male Adapter GE 12-PL/R1/2-ED
116 2142715 2 Fitting, Male Adapter GE 15-PLR-ED
118 2142716 AR Fitting, Male Adapter GE 18-PLR-ED
119 2142717 6 Fitting, Male Adapter GE 18-PL/R3/4-ED
130 2140803 2 Fitting, Male Adapter GE 10-PLM 14x1,5-ED/OMD
140 H000148 2 Fitting, Connector M10x1 / M16x1,5
145 2142757 1 Fitting, Male Adapter GE 15-PLR-ED A3C/OMD
154 2143404 1 Fitting, Adjustable Angle EW 12-PL/OMD
155 2143405 1 Fitting, Adjustable Angle EW 15-PL/OMD
156 2143406 5 Fitting, Adjustable Angle EW 18-PL/OMD
162 2142102 1 Fitting, Adjustable Tee ET 8-PL/OMD
172 2142202 1 Fitting, Adjustable 90 EL 8-PL/OMD
173 2142203 4 Fitting, Adjustable 90 EL 10-PL/OMD
174 2142204 2 Fitting, Adjustable 90 EL 12-PL/OMD
175 2142205 2 Fitting, Adjustable 90 EL 15-PL/OMD
176 2142206 4 Fitting, Adjustable 90 EL 18-PL/OMD
182 2143602 1 Fitting, Connector GZ 08-PL
183 2143603 1 Fitting, Connector GZ 10-PL Only (Prior to SN 1200020968)
185 2143605 2 Fitting, Connector GZ 15-PL
186 2143606 AR Fitting, Connector GZ 18-PL
204 2142804 1 Fitting, Male Adapter EGE 12-LR-ED
206 2142806 1 Fitting, Male Adapter EGE 18-LR-ED (Prior to SN 1200020968)
222 2143510 1 Fitting, Reducer RED 15/10 -PL/OMD
223 2143513 2 Fitting, Reducer RED 18/8 -PL/OMD
224 2143514 1 Fitting, Reducer RED 18/10 -PL/OMD
226 2143516 1 Fitting, Reducer RED 18/15 -PL/OMD
243 2141503 4 Fitting, Bulkhead SV 10-PL/OMD
244 2141504 4 Fitting, Bulkhead SV 12-PL/OMD
272 2143705 2 Flange, Connecting BFK 18-PL/LK 40
279 2143703 2 Flange, Connecting BFK 15-PL/LK 35
296 2144105 1 Fitting, Test
301 2143801 1 Plug, Threaded VSTI M12x1.5-ED (Prior to SN 1200022073)
313 2143807 3 Plug, Threaded VSTI R 1/2-ED
340 2143903 2 Fitting, Swivel SWVE 10 PLR-OMD
180-12/153-12 3121338



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV

350 3460515 1 Tube, RSt 35.4 NBK 160mm Long

360 2221222 1 Fitting, M16x2 Test (Prior to SN 1200022073)
H900078 HYDRAULIC HOSE KIT 4

500 2754528 2 Hose, 2 SN 06 DKOL 90 DKOL -2800

503 2754527 1 Hose, 2 SN 06 DKOL DKOL - 610

505 2754524 1 Hose, 2 SN 06 DKOL DKOL - 700

550 2754534 2 Hose, 2 SN 08 DKOL 90 DKOL - 930

552 2754535 1 Hose, 2 SN 08 DKOL 90 DKOL - 1350

555 2754533 1 Hose, 2 SN 08 DKOL 90 DKOL - 600

557 Ref Hose Options:

557 2754531 1 Hose (Prior to SN 1200020968)

557 2755102 1 Hose (SN 1200020968 to Present)

558 2754537 1 Hose, 2 SN 08 DKOL 90 DKOL 90 (180grd) -2700

561 2754536 1 Hose, 2 SN 08 DKOL 90 DKOL 90 - 900

562 2754527 1 Hose, 2 SN 06 DKOL 90 DKOL - 610

593 2754517 1 Hose, 1 SN 08 DKOL 90 DKOL -1560

595 Ref Hose Options:

595 2754520 1 Hose (Prior to SN 1200020968)

595 2754519 1 Hose (SN 1200020968 to Present)

596 2754521 1 Hose, 1 SN 08 DKOL 90 DKOL 90 (180grd) -2250

597 2754518 1 Hose, 1 SN 08 DKOL 90 DKOL -3150

598 Ref Hose Options:

598 2754350 1 Hose (Prior to SN 1200020968)

598 2755100 1 Hose (SN 1200020968 to Present)

599 2754515 2 Hose, 1 SN 08 DKOL DKOL -945

600 2754541 2 Hose, 2 SN 10 DKOL 45 DKOL -910

601 2754538 2 Hose, 2 SN 10 DKOL DKOL -880

603 2754539 1 Hose, 2 SN 10 DKOL DKOL -1600

604 2754540 1 Hose, 2 SN 10 DKOL DKOL -1700

605 2754540 1 Hose, 2 SN 10 DKOL DKOL -1700

606 2754539 1 Hose, 2 SN 10 DKOL DKOL -1600

650 2754542 1 Hose, 2 SN 12 DKOL DKOL 90 -12:10 - 980

651 2754542 1 Hose, 2 SN 12 DKOL DKOL 90 -12:10 - 980

652 2754543 1 Hose, 2 SN 12 DKOL 90 DKOL 90 (180grd) -470

654 2754544 1 Hose, 2 SN 12 DKOL 90 DKOL 90 (180grd) -660

700 2754546 1 Hose, 2 SN 16 DKOL 90 DKOL 45 (180grd) -2000

701 Ref Hose Options:

701 2754384 1 Hose (Prior to SN 1200020968)

701 2755101 1 Hose (SN 1200020968 to Present)

727 2754523 1 Hose, 1 SN 16 DKOL 90 DKOL -780

728 2754522 1 Hose, 1 SN 16 DKOL 45 DKOL -890

729 2754522 1 Hose, 1 SN 16 DKOL 45 DKOL -890

3121338 180-12/153-12 65






SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

3121338 180-12/153-12 67



SECTION 7 - ELECTRICAL

FIGURE 7-1. ELECTRICAL PLANS

_

1 :98eq

£800064 HIN-BUIMeI(] 7

aasy

(uors1op 4D) T1-08171S / TI-ESTTS

[oued [013u0)

TVORILOATA DILVINGHOS

XOTLAI'T

-ve
LUV S1/Vh) 6IvPXL 0TvE: 1TVPX TV, SUVE orvexl ouvex avexl vy VX svex L evex Loivex L oevex L ovex Liivex L vovex
o3
WIOJILVTId NO I1Id3D0S [HTdVD [SYOSSIOS
e = = = [ I k3l s 5 = (s [ iz + & [} o g +
C (=] = =
e © E B g 3 Z s s [ & S P F E g 8 &
= i < 2 [} Q = = =] z 5 5 3 el
= 23 B E] = Z o} a8 G a 9Q o]
— El m o 7 e — - m m
g o < 5 2 5 Z
5] > S = 2 g b
= = =] 5 3 =
=1 = 2 = o
2 E B =
= ol
nuu... m
S =
LINY: 81/VPX 61/VY: 0Z/VHX 1TVYX T/VY: SI/VY: OL/VEX] 91/VH> TV YUV EIVPX SIVPX L E/VEX 1VEX L 6/vvX L 9/veX LTI/VEX YTVEX
2
Ld300S TANVdTOALNOD
2 S © E 6 € %x 4 1
% D
R L 1SV o ¢
° - h LdIT- ( H ¥ 5
i W & H m @ xohsw%m_umm LHOR- L1 FARIA- L] z
5 — . 5 <) Le> | woLoatas il
[l 4
amy MN/ xOMN/ ~_cMN/ xDMN/ amy MN/ /> 5 - ﬂ 22 Ay o m/ I s 3
> Nporn | X b\ , B REEIS : ! 453 3
1ma Wsza XVWA | WLd |AVOTIIAO(d : @M m om ¢ m €
= = [ T ALV
S e i < SanD
uoag Jm \\\\\\\ e AU
i g do1s
LLINYEN-DLLSAOT ot ey P
o

3121338

180-12/153-12

68



SECTION 7 - ELECTRICAL

7 93eq

€800068 -IN-BuImeI(

aaxyd

(uorsIop 9D) 71-08171S / TI-ESTIS

¢ XHdT1dINOD
pleog 3INdI)

TVORILOATH DILVINHHOS

XOTLAI'T

ar dy 3y or s HUAS Vs Is Is ¥ Ir g 0O a5 HE
» » » ] = = %) (] = 5 = S = o
~ 3 z 2 S =) o = 5 5 ) Z g 5 Z
K g 7 = 3 - 3 = o H = > 2 = o
Ed g % =] = 3 | o = = z
= e . = ~ 2
m
£ ano
011Xgy PINXgy 1/IXg 6/1Xgy LTI 91X g ST 62/1 8T/1 2 61/1X g 0T/1X gy L1/1X gy ST/1Xgh TUTX gy YUIXg  /1Xg
£6/1X ),
HL )
(D 13511 Dd) yazs P_l
(ndwy 1om07T)
€I/1r0| L/Ir| 810 oarl ol enrl zonrl vl _suir _zirl oviel enrl sl ol uo\: il eeiel el e

\\ \\

\\\\\\\\\\\\\\\\\\\\\\

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ \\\\\\\\\\\\\\\\\

or kil

©

fa

)

R

<
8/1Xg 91X
Sicl e

AVTH

_N:n 0T/11

AATIONLNOINIDY
A8Y+
ag

X,

e TEr BE p/Er ST Ot oer suet 872t ozt 9L/t A ST S AT W] vier §/er 12t
mojak ward anjq
ar VS /09 or
[TA -
ndyt
(O
1€/1X 9€/1X, LINX, wndur
o ™ &
Z z

oval £ Q g 5

= 23 S z 2

o) o S 2 a a

e = ) 51 = [ s

= 2 Q = s} 8 3

i o) = > = 2 Z

= = = 2 = 3 = g 5 = =

o} <] = 5| } o S (o) &= = = =

v v 5] 8 £ v =] 7 & = = @ <] <]

2 G e E B g |B B g |7 § |5 = s |3 B S =

5 E 3 z <] 5 F ] i 7 ] 3 3 z = = & 2 3

/ edA% £ 2 g !
LUVPX ) SIVIX (Y 61VIX ) 0TVEX JTVIX FTVEXL OVEX (L STVEX (L OUVIXAPUVEXEL  TUVEX () PIVEXC IVPX SVIXL VXY TUVIXL  EVIXG TVEXA BTVEX
F et e e ————— T Vi
. SISSVHD NO Ld3D0S 4714V SYOSSIOS

1
1
1

69

180-12/153-12

3121338



SECTION 7 - ELECTRICAL

k

¢ :a8eq

£80006d IN-ummelg o

(uorsIop D) T1-08171S / TI-€STIS

oty Arewtig TVIORRILOATA DIIVINHHDS

X TLAT'T

('S7D™1) uonE)S [0JUOD JIMO] Y JO [euIdL 3]

vb/az
man jonuo) ANO
aNo/Ix
-
TAWNd V6 TdWNd N f s —
AMALIVE | AP + N ‘
WAND/TX V[ ano/ix
" v " w WHDMVHD A¥ALLVE
Tawndy \ Tawndy \ _ _
5 v € v
AND/IX
vszl vszl
w 14 il —
Y as M= it
11X UIX 7oh
[ 100+
i —.
NI+
Vol
1014 AVZ/ASY 0a/0A
[*] []
€1X
MATIONINODNIDV ASP+|  1mand [onuo) Apg+
4 vt

3121338

180-12/153-12

70



SECTION 7 - ELECTRICAL

71

SSTDd

_ 008 £800064 -IN-Buimel q Ay
(uoIsIoA D) TT1-0817T1S / TI-€STTS nmony jonuo) | TYIRILOATE DILVINAHOS XNITLAI'T
Ve ANO/IX, AND/IX AND/IX AND/TX AND/IX AND/IX 5
WR2M) 01U0)-(AND WN2NY (01U0D-CAND
sszan PE/IX 9/1X, »
aapeA Surpjoy proy ¢ ¥ P/ picog >qm~u
~ o] 7 M&ﬁ 7 F y
| % I ] | || #mnaon |
L N FM N Jeudig paenp wuy DAvaD = ‘©
- === as [ wavm _ tovay o s | -7
055 NOILLVLS
LI1X 911X 9/IX 6€1/1X | 6|8[2[9|5]| ¥|€|2|T | ,_mms_oﬂ:go .
Tl —] I ADIS [ - - krmm _
09 zna _ _
|

TANVd "T0¥.LNOD TTANVd ANNOUD

09 L1X | 8 s
), 85 - =

yn o_ww_ﬁ_ NM — & |% i il uodeagy uondp _I ||||||| L
e ° A1/ a
(4 N , Jid six
1 | J % | TEIX K 8/1X, 8/1X 8/1X
I R
I % anva annowo M= 71T =" 7 P 11 a7 7

SSTRA yeNnxX

dung apoiq

e

; ANV ANNOYD
ugTs | wLs NADAVHD
LXS TN A\,N..O, | Kpuﬁzou_ | JN&(@ | dOLS

: ‘__ B L 77 “ - \; 77: | ; f:\ B \; ADNIOYANT

V¢
LdIT 19utd punoin

180-12/153-12

z —
SI/TX TUIX X o1/1X 6/1X 8/1X LNX 0¢/1X /11X
100V a_jossia
P1/1X 75 Vot
uotd
LAIT 4 HEMOT ITILS LHDEH XVIN S we'zs w.s SA+ 20V SA+
YIX ———==—q¢
ac 14 14 14 I fors 74 49/a9 WAL (01O APT+

3121338



SECTION 7 - ELECTRICAL

G a8ed

£80006 -IN-Surmei(

_ q A
(uors1oA 4D) T1-08171S / TI-€S1IS INJILH [onU0H TVOIILOATd DILVINHHOS x _ _erH meH
AND/IX aNo/Ix, AND/IX AND/IX_ AND/IX AND/IX aND/IX  AND/IX _ AND/IX ANO/IX aNo/Ix AND/IX aNoO/IX i
N [0U0)-(UND NI [ONN0D-AND
Mo | L | ol tawney | T tawnex | ! Tawon | [ Faanal 1 Tavawas |
| M | TNt 4l ,EMNE.; an _Eu g VA _N ([ M+ AN
| I e Lo s e wedad e e oo oo ole o = e 1 s I P
£71X
SE/1X LENX
[
i #l v 6
\\\\\\\\\\ _ €/1X A4
/ * ™ . B JAPOIN o iy Faani]
fx4 €1 < B
SS1 Ta 7%
ssean
HZ
AVOTIIAO
97/1X STIX i
1417 1pued punoin
mdino aauq
oL—=
(100109 233U Dd)
AL =
ndur 2y
Gox P SE/X veIX wIx 171X
LHON L4371 TdWNd Ldwnal - SsT NAOH HARAY 5oTvNY PAZIEN
4t de HT HT 09 az az az 4T
[ | I . H | O _ d _ El . a ) . g | v

3121338

180-12/153-12

72



73

SECTION 7 - ELECTRICAL

7 9 a8 £800065 IN-BuImel(] q A0y
(uors1oA 9D ) T1-0811S / TI-€S1TS SST10d|  TVORILOATA OLLVINAHOS XNITLAI'T
[ aNg. )
' [xor601001 ek ._bmm\k: oxe ,
| Wo¥TEYD JEEE%A w w |
| a2 4 e moog| gl
_ : T YTH T 81 g a1 |
| NG T Bl )
_ Nz o~ S o 42 el
_ 8T |
| o 50 < 84 |
| |
| ans |
_ ByTH _ W
+a
| N . |
| Yy@EzZNn 8yTHT 85T+ €0 ,
| €713 20 10 ©F ,
_ Mm L ,
I Lroezn vvoEZN iy ,
| 23 7138 |
T
| |
| |
| |
| |
| |
P mbsloloplo ol ko z_ﬂ|._ ,
| |
—n
1| | BBl RBLLL, |
, 2R BEBSE )
B O O O 0 0 =
aAND

- = =

z g 5

5 g g =

= T

g z g

E: : ot

TNAOW AAVAD WAV &/1F = 0¢/1X 0¢/1X 9¢/1X VG\ SEMX
av Ht £l as a8
[ 4 I d [ gl _ a | 0 q ; v

180-12/153-12

3121338



SECTION 7 - ELECTRICAL

_

L :a8eq

£800064 :IN-Suimel(y

DAy

(uorsIOA D) Z1-08171S / TI-€S17IS

101u0)-193311], Dd

TVOIILOATE DILVINIHOS

XWTLAT'T

AND/TX,

¥9¥601001 , R

aNo

3
g 3 |
= z |
Ed 3

oNe 3 2 |
3 3 I
dpzz | ueer| - |
T To ~s |
|
T & wnu‘\_&\ |
t
| T4 0 rhz |
AV EIg
| N02 ke % |
_ +a _
| . |
| 8 |
_ o _
z
_ 8 A1 |
| 2 4 |
| B xao«_“”_ i |
_ e _
2
| g mwm £20 et ezissa |
N y 4 (a
| 210A8 ecy E |
| |
“ e 3 _
B
| 2b0EZN 283[ 43048 2hOEZN IS |
€ 2] ™ o
_ ! €za gy z |
: : 8
| L 0~ €10 _ " |
! [ |
| L ainommas 1xoo |
- GNIRHYA L/ INOD b aNLLOL 7 INOD B
=)
o
&
g > = Z
z Z 2
— ] ¢ > Q M
- €IX Lo €UIX| ® /1t Z91/VHX L5 6/er | & 6/VPX 8/1X
> c Z = oT= 8] ot B 9= (a)

By & SUIX G2 g M ERE] g z g |o e

g 5 g z S %12 2 4 %15 z 2

A = Q 5 =] % |Z £ [t L 2 <]

2 = 2 = @ A= z = @ |§ = =

% =] > 5 = F s 2 g = c AT

@ g = £ |5 ~ E 3 =<

g @z HZ 4 a8 o5 4 ot oz o

=1 S

O
9

m
(@)

3121338

180-12/153-12

74



SECTION 7 - ELECTRICAL

_ g 088 £800064 IN-Burmei(y PREN
(UOISIAA D) ) ZI-0817TS / TI-€S1TS SSTOd | TVORILOATE DIIVINIHOS XNOITLAI'T

( S w N
| 11¥9¥601001 WBHTEWD |
| 28670 i 3 3| |
| =] N el £
| H Dmu i b Te T 80 m m |

| 20 =
| erees nee/t0r] . Z s Tvo Teo|
| T o |
| ids Q] T <a |
7 ¥0 . ” _
7 mm_mm: 8FTHTT 8+TH+ 11 €a _
7 za Z Ta _
| voEZN Leaezn 2 |
7 fAax ] T3 _

™
| |
[ _
| |
[N |_m |
[ i _
, ﬁ BBl BRLbob 3 [
d gmmﬁlmﬁm ““““““““““““““““““““““““““ J
indino dmmo
amssaid jos uey) I93LSIAT S1 2Insso1d posuds uoym ¥ = ¥ o
€/INOD 01 [ yonms amssaxd woiy ndinQ € € ’
L= | anjq E— anj
T 1uuey) A (e
amssaid 198 uey) sSOT st ainssaid posuss uoyM  GA+ v._XTY%jzs SA+ V' IX ®|'l%j;§
Z/TINOD 01 Z yoynms anssaxd woiy ndinQ — o e

I [ouuey) csd
@ (oanpasoad dn 308 235) @
Ieq 7 + Xew J 1 21nssaid 1os 9suds 03 30s S| Xew { je dimssaid 1os osuds 03 395 S| M.
[ yonmsamssarg | & Zyonmsomssorg | -y

t | 1 | uw | o

; d

; q

| a ]

D

|

q | v

75

180-12/153-12

3121338



SECTION 7 - ELECTRICAL

j 6 :IN-93ed £800064 IN-Suimelq gAY
(uors1oA 4D) Z1-08171S / 21-€5171S | TANVA ANNOUD | TvOrdLOATd DILVINFHOS XNOILAI'T
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ >\v~\x~\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\A

TANVd ANNOYO YOLDANNOD " 8 'd
111X &—

— -
»

LOFNNOOSIU >mm_r<m S

o

wwb g€ + AYILIVE

NOILLVLS

7 TANVd TO¥INOD | ¢

SNX H

TANVd ANNO¥D YOLIIANNOD "4 :d

b

=] S T | .

& af

b g¢ ANVd ANNOYD T
: R

TANVA ANNOYD JOLOANNOD "4 'd r |||||||
O——C—
9/1X
S/IX TANYd ANNOYD YOLIANNOD "D :d
oo
PE/IX

TINVd ANNOYD YOLDANNOD "D d

: >—O
” r ' ml T SUIX
5 | )
" 2doLs AONaONaNE'S [ A | QM 8
; A, =5
_ Lo N m
! TANVd ANNOYD YOLIINNOD d :d 7 nﬁ m
H , J 2
v/1X (<3 (=]
|
_ 3
| 4
! TANVA ANNOAD YOLDINNOD "N d “
! 81/1X ©&—
I
|
H TANVd ANNOYD YOLIINNOD “d 'd
i £1/1X O—
I
I
I
I
I
I
I
I
: TANVd ANNOYO
I
] I [ H [ o d | 4 _a | O d v

3121338

180-12/153-12

76



SECTION 7 - ELECTRICAL

7 01 :o8ed £8000651 IN-Burmel(] q A9y
(uorsIoA 4D) T1-08171S / TI-ESTIS S[euIuId ], TVOIILOATd DILVINHHOS VW D‘Hrﬁ mH\H
0§ (Gpoyrd)znaopeia | as - (Gpowed) 1 NA2POIA | S € punosisiq jg¢
o8 vT SSTM | HS  (9powied) 144 9poia | O v/ g dung y g
ES v1 SSTN | DS (apoyied) a4 2pod | s 1/ 1 dung 3 L€
HT 1TvexX as (spouy) | n@apoia | 29 SWOD SSTId |9¢
ag v SSTY | 09 9 WOD SSTd |s¢
of (pouy) 720V A | Hp oM [aur PUnOID | Hp (epouy)Lal /1T LY | g L3 § [purd punoin |pg
az (apoye) ) om0 1 | 47 SIIX [HL 6 WOD D W53uL Dd €§
Op  (PowEd)LA/ TI LN | dr  (powed) [ LA PO | df +NI/ VLS (g€
E 1LY e ML LIAX [1€]
49 LINODSSTd | a9 £ INOD $8710d of 1/ 1281ey) 1e1u0) ||
0T 0 4L1d T/1f Xopdwod 62
D7 NIALd 61/1f ¥o[dwo) 8T
Hz g dwng £1/11 X[dwio) LT
Hz g dung9y/if xoqdwo)y ¢ £TSSTA hz
HT 1 dwing /1 xordwo) |y (poyie)) dwing 3porq | A €1 SSTM | HL 01 WOD D #28311.Dd §T
az woy £7/1f ¥2dwo) | ¢ (apoyied) £(14 9poral as wop $T
DL $§NODDP3FuLDd |ds (apouy) 4a2poid | J§ SAIEA eg | DS NI PAIEA 2AUQ+ (€7
az Boreuy g/ xopduto)y B Sopeuy aafeA 2au( ||
4T edas TI/IE xodwo) v§ AIEA 84S 1T
4z WY 6/1f Xordwo) s AAJEA WBRY 12AIS (0T
£ YT 01/1f Xo[dwio) Is OATEA YT 10915 (61
HF i jpueg punoin | I (apouy) yrapoid | It (apouy) dung aporq 31
az (epoyred) w1d | It (apoyi)) yr aporq It SARA YT |L1
It SARRA UIT | db (9pouie)) 74 | Hy  §/1f MPON PIrenD Wiy | Hi - (SOA[BA POy Peo]) 29m0T |91
HY 60D SS10d | HE 1m0 [duteg punot | 7 €E/IX |51
|14 ML S 11/11 xodwo) | op VLY or LNO/ILS |#1
Ht I [2uEq punoisy At T BRH XN S (€1
HF $T LY ar 127/ WBRH XN S |71
12 "HXUW S 8/11 xo[dwio)) ar L1/ WBRH XeN S (11
7 wgTSgl/irxopdwo)y ar 1/wsz s ot
1z w5 g/if xopdwo) o wesle
st opis rwoy uooeagi uondo Lisi  apis wos uoseag uondo | (apouv) | LA 2poial | Ay TI/UBIH Xe S |8
WAlES SA+ST/1T Xdwio) | Op T/wLS | ay TI/WSTS | AL 1 INOD "D ®FRUL Dd (8
OF  T/IEINPON preno uuy [ Dp (9POYIED )ZIIV A POIA | D (PoyeD) [DDV A pod | I 11/ 498380 1063000 |1
ar Aoy § pued punoany | )7 AKT+ bT/11 Xldwo)) 9
ar  zi/ gdog LousSowg § | gy Koy § Joueyg punoiy ¢
ar 100 (Vo) T/014 | 08 NI T youmsamssald | 48 N4 | yonmsamssaid | gf 11/ 7 dorg Aowddrowy § |
dr NI(VOD T/014 ag 1No+Da/na 3
q€ 100 (Vo) 1014 | ag NONI+Dd/0a | ve HUOMDIV+ HT/VEX [4
ER NI(VOD) 1/01d | g€ + Kioneg |1
i2 -« w1 [T o
| 1 [ " | 4 [ a | a [ o | g [ V¥

77

180-12/153-12

3121338



SECTION 7 - ELECTRICAL

|

11 :o8eq

€800063 IN-BuImeiq

qA%Y

(uorsIOA HD) T1-08171S / T1-€S17IS

S[RUILLIQT,

TVORILOATA DILVINAHOS

XOTLAI'T

D] A 1/11 6/1f PO feno wy| T
]| B (opouy) zald 2poid| g¢ (pouy) €q42poia|  fL TINOD DHBBRILIM | DS AuaT
g 19 L NOD SST0d| IS TV SSTI|  ye gyl IS 10918 T
Al as punosisiq| Hr aafeA Suipjoy proy O oyeig It wlT
Dl| ur (opouy) 114 poicl| dt WL SaST uodeag uondo| - A 100~ Da/00|T|
| os (spouy) a4 opoa| OF Tv 1| o¢ oy tdungy  ag NI-Da/0d| T
V| az /11 xopdwo)) gs woy  d¢ Tv/1dungy  gg -Kianeg T
i ! [ 1
r I H d a | a 0 a | v

3121338

180-12/153-12

78



SECTION 7 - ELECTRICAL

_ 71 :9%%d €800067 AN-2nAw1q qa%y
(uots1ap, D) 21-08171S / 21-£C1 IS 13[u] 31qeD TYOINLOT T DLLYVINAHDS XNITLAI'T
n o - - AN FiM 37N nn
20
woY PRIPROO yauymg  wgrs  omeosmmng  CTUMOUD g 1dwng
) i —— ahﬁv“uum s — pllio,
@@ ® ® ® G © ©®
N et N\, - > e Y Y 7
@. @ @ @ © ©,
A\ W/ P\
3007 PLEPEYS ayerg mLsS wis .uq"w se8myp frensg Laeg
" 2n M A oA ph«w.m M LA E7Y
XHTdINOO
r_ 1 1 1 g | o ] i 1 3 [ a 1 D a | v

79

180-12/153-12

3121338



%

¢1:98eq

£800064 IN-Bumei(]

DAY

(uotSIOA D) TI-0817TS / TI-€STTS preog-xordwo) TVOTILOITd DIIVINHHOS

XON'TLAI'T

;m w? im Lm 9l1o]11]12 a?imfm:TmimD 2ljee ©
] ] ) ) ) ] ) )
It
ae)= |
1l ro
E8 1S I
[
za (posmiou )y, Offa
1ca (WG'T §) MO[S/Ase (o =IEY
] | cza JUBIH Xy ¢

" yea (wz §yeauq — ow ][
] szda (pasmjou) dumg 9 ]|
m (]| |
O|[s
y [=I|E
g ||
| 1l |
TdL 1dLl =IEN
Ts1c000d | ©

duey oyerg  zdl

(parerado wg g ) mos K1100jpA  TdL

(11210 9[qeUd JoMOT/AFIT ) Jodwny S

Jodwng IS

[oued [0nu0) U

indnQoanduy Ir

I [ o _ 4 | 4 a [ d [V

SECTION 7 - ELECTRICAL

3121338

180-12/153-12

80



SECTION 7 - ELECTRICAL

~ 1 aN-o8eq €800068 “IN-Sumerq g 49y
(uorsIoA 7D ) 71-08171S / TI-€STIS TVORILOATA DILLVINGHDS VW.D\H.H. ,WH\H
T Mf _,...nw_,_ M%ﬁ M- ..l = 1 DO =
i i ] ﬁ 1L
: S e e s
- = Je l||_ o _ mu

j
]

;...,11..;;.},}}
ettt et et
_ !
SR e S e 8]
_ ml
e b =g .|
Tkl F T ALY il
IM, p— E

81

180-12/153-12

3121338



SECTION 7 - ELECTRICAL

* 1 :oveq £800064 IN-Surmel(q DAY
NOOVAL NOILLdO TVORILOATd DILVINAHOS vm DHH n:A
AND/1X, AND/IX,
aNod
r— I "1 r— 1T
L) L)
o E e
IpIS 1u01] Fﬂ H_u:\_ opisaeoy [ |Ew3L
8/1X, 8/1X,
av an
1 [ H | 5 [ d q [ a [ d _ v

3121338

180-12/153-12

82






SECTION 7 - ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

BATTERIES BATTERY ==

CHARGER
BATTERV
DISCONNECT
SWITCH
(ON GROUND
CONTROL)
TIeHTS
\‘jﬁ‘ ‘;fq\ L=
10/ N
T [ .
5 | 1 0028 )é
S 1002B
‘ 28 5 n 83 | T8
704H | 1001A N
- 1001B
71001
N ) 79
DIRECTIONAL
73 CONTROL
/ VALVE
7 /ja B
v J uj
f 4 N
‘ r & J i o
i e
AT 0 N A
M QO & O ¢ \
g - 75 ///75//1 80 -
- % = ey N §
© \ ) (p Cé——;ﬁl& _)) HORN L{[T o
MAIN = E» co 1)
\ TERMINAL ' ,
BOX S LIt LOWERING
ARMS LIMIT
LSS SWITCHES VALVE
SENSORS s
fi o PLATFORM
p— 88 NP CONSOLE
\ 85 8 o BOX
[ 811 N 86 AP l
GROUND o 0 ©00O0
CONTROL - — //é\“ f(‘/:\“\@ o
87 K&/// \\\:]///‘ E/j“ \‘\
. e
0] (O
8
605

84 180-12/153-12

oooo

603
609

601
607

603
609

604
610

3121338



SECTION 7 - ELECTRICAL
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001092299 Ref MAIN TERMINAL BOX HARNESS KIT INSTALLATION E
72 70001743 1 Harness, Steer Valve
73 70001744 1 Harness, Pump #2 Contactor
74 70001745 1 Harness, Pump #1 Contactor
75 70001746 1 Harness, Horn
76 70001747 1 Harness, Brake Valve
77 70001748 1 Harness, Drive Valve
78 70001749 1 Harness, Directional Control Valve
79 70001750 1 Harness, Lift Valve
80 70001751 1 Harness, Lowering Valve
83 70001752 1 Harness, Tilt Switch
84 70001753 1 Harness, Max Height Limit Switch
85 70001754 1 Harness, 2.5M Limit Switch
86 70001755 1 Harness, 7M Limit Switch
87 70001756 1 Harness, Ground Control Panel
88 70001757 1 Harness, Remote Control Box Connector
Ref SCISSORS ARMS AND CABLES INSTALLATION
0275826 Ref Scissors Arms and Cables Installation 153-12 B
0275830 Ref Scissors Arms and Cables Installation 180-12 B
202 1060663 Ref Cable, Electrical 12/3
202 1060663 29 m/96ft Cable, Electrical 12/3, 153-12
202 1060663 34 Cable, Electrical 12/3, 180-12
m/112ft
207 E000083 Ref Cable, Electrical (25 Wire)
207 E000083 29 m/96ft Cable, Electrical (25 Wire) 153-12
207 E000083 34 Cable, Electrical (25 Wire) 180-12
m/112ft
1001091486 Ref MAIN TERMINAL BOX ASSEMBLY C
301 E000102 1 Housing, Connector - Female 24 Pin
302 E000481 1 Insert, Connector - Female 24 Pin
E900042 Ref PLATFORM CONSOLE JUMPER HARNESS E
401 4460465 24 Socket, Female
402 4460468 1 Cap, Dust
403 4460492 1 Clamp, Cable
404 4460502 1 Connector - 31 Position (Included with Harness)
404 4461288 1 Connector - 33 Position (Not included in Harness - must be
purchased separately)
405 E000083 6 m/20ft | Cable, Electrical (25 Wire)
406 E000108 1 Housing, Connector - Male 24 Pin (was p/n E000103)
407 E000482 1 Insert, Connector - Male 24 Pin
408 E900043 6 m/20ft | Loom, Wire
409 E900045 1 Relief, Strain
E900076 Ref GROUND CONTROL PANEL HARNESS B
501 4460418 4 Connector, Female - 6 Position (Attaches to Toggle Switch - Not
Shown)
501 4460419 4 Terminal, Female (Not Shown)
502 4460462 1 Receptacle, Female - 23 Position
502 4460465 8 Terminal, Female
E900082 Ref PLATFORM CONSOLE BOX HARNESS B
601 4460260 2 Terminal, Locking Female
3121338 180-12/153-12 85



SECTION 7 - ELECTRICAL

86

ITEM PART NUMBER QTY DESCRIPTION REV
602 4460266 1 Connector, female - 9 Position
603 4460418 2 Connector - 6 Position
604 4461287 1 Connector - 33 Position (Included with Harness)
604 4460503 1 Connector - 31 Position (Not included in Harness - must be
purchased separately)
605 4461041 1 Connector - 8 Position
606 4460183 4 Terminal, Connector
607 4460259 2 Connector, Female - 1 Positon Locking
608 4460267 8 Pin, Male
609 4460419 6 Socket, Female
610 4460464 19 Pin, Male
611 4461023 6 Socket, Female (Gold Plated)
0275843 Ref BATTERY CABLES INSTALLATION D
704 2902560 1 Battery Cable Kit
704A 70001766 1 Battery Cable (Battery Positive to Battery Disconnect Switch)
704A Not Available 1 Boot, Square Terminal (Red) (Not Shown)
704A Not Available 1 Boot, Terminal (Red) (Not Shown)
704B 70001767 1 Battery Cable (Battery Disconnect Switch to Pump #1 Fuse)
704B Not Available 2 Boot, Terminal (Red) (Not Shown)
704C 70001768 1 Battery Cable (Pump #1 Fuse to Pump #2 Fuse)
704C Not Available 2 Boot, Terminal (Red) (Not Shown)
704D 70001769 1 Battery Cable (Pump #1 Fuse to Pump #1 Contactor)
704D Not Available 2 Boot, Terminal (Red) (Not Shown)
704E 70001770 1 Battery Cable (Pump #2 Fuse to Pump #2 Contactor)
704E Not Available 2 Boot, Terminal (Red) (Not Shown)
704F 70001771 1 Battery Cable (Pump #1 Contactor to Pump #1 Motor Positive)
704F Not Available 2 Boot, Terminal (Red) (Not Shown)
704G 70001772 1 Battery Cable (Pump #2 Contactor to Pump #2 Motor Positive)
704G Not Available 2 Boot, Terminal (Red) (Not Shown)
704H 70001773 1 Battery Cable (Pump #1 Motor Negative to Pump #2 Motor
Negative)
704H Not Available 2 Boot, Terminal (Black) (Not Shown)
7041 70001774 1 Battery Cable (Pump #1 Motor Negative to Battery Negative)
7041 Not Available 1 Boot, Square Terminal (Black) (Not Shown)
7041 Not Available 1 Boot, Terminal (Black) (Not Shown)
704J 70001775 1 Battery Cable (Battery Positive to Battery Negative)
7043 Not Available 2 Boot, Square Terminal (Black) (Not Shown)
711 E000072 6 m/19.7ft| Loom, Wire (Not Shown)
0275780 Ref LIFT CYLINDER AND VALVES INSTALLATION C
811 H705723 2 Harness, LSS Pressure Sensor
Ref RECEPTACLES INSTALLATION
1001091860 Ref 220V Locally Supplied Components C
1001111235 Ref 220V CEE7 Post Ground with 2x4 Box A
1001111236 Ref 220V CEE7 Side Ground with 2x4 Box A
1001111237 Ref 220V AFSINT 107 Keyed Ground with 2x4 Box A
1001111238 Ref 120V IEC 60309 Yellow A
1001111239 Ref 220V IEC 60309 Blue A
1001111240 Ref 220V CEE7 Post Ground with 70mm x 70mm Box A
1001111241 Ref 220V CEE7 Side Ground with 70mm x 70mm Box A
901 Ref Receptacle Kit (Includes Box, Receptacle and Plug)
901 Not Available 1001091860 Installation
901 0275452 1 1001111235 Installation
180-12/153-12 3121338



SECTION 7 - ELECTRICAL

3121338

180-12/153-12

ITEM PART NUMBER QTY DESCRIPTION REV

901 0275453 1 1001111236 Installation

901 0275454 1 1001111237 Installation

901 0275216 1 1001111238 Installation

901 0275217 1 1001111239 Installation

901 1001100343 1 1001111240 Installation (was p/n 0275218)

901 1001100344 1 1001111241 Installation (was p/n 0275219)

901A Ref Box Options:

901A Not Available 1001091860 Installation (Purchase Locally)

901A 0861731 1 1001111235, 1001111236 & 1001111237 Installations

901A 0861781 1 1001111238 & 1001111239 Installations

901A See Note 1 1001111240 & 1001111241 Installations (Note: Was p/n
0861782 which is no longer available. Use p/n 1001100344
CEE 7 Side Ground Service Kit or p/n 1001100343 CEE 7
Post Ground Service Kit. Kit include Box p/n 1001141967 &
items 901B & 901C.)

901A 1001141967 1 1001100343, 1001100344, 1001141970 & 1001141971 Kits

901B Ref Receptacle Options (Includes Box Cover):

901B Not Available 1001091860 Installation (Purchase Locally)

901B 4461244 1 1001111235 Installation

901B 4461245 1 1001111236 Installation

901B 4461246 1 1001111237 Installation

901B 4461198 1 1001111238 Installation

901B 4461201 1 1001111239 Installation

901B 1001100343 1 1001111240 Installation (was p/n 4461204)

901B 1001100344 1 1001111241 Installation (was p/n 4461207)

901B 1001141968 1 1001100343 & 1001141971 Kits

901B 1001141969 1 1001100344 & 1001141970 Kits

901C Ref Plug, Male Options:

901C Not Available 1001091860 Installation (Purchase Locally)

901C 4461202 1 1001111235 Installation and 1001100343 & 1001141971
Kits

901C 4461205 1 1001111236 Installation and 1001100344 & 1001141970
Kits

901C 4461249 1 1001111237 Installation

901C 4461196 1 1001111238 Installation

901C 4461199 1 1001111239 Installation

901C 4461202 1 1001111240 Installation

901C 4461205 1 1001111241 Installation

902 0760408 4 Bolt M4 x 16mm

903 0760410 2 Bolt M4 x 20mm

904 0760508 4 Bolt M5 x 16mm

905 0760610 2 Bolt M6 x 20mm

906 1320043 2 Clamp, Cable

907 2902541 1 Circuit Breaker Kit (All Installations except 1001091860 E

Installation)

907 1001109475 1 Breaker, Circuit 16Amp

907 1001109482 1 Breaker, Circuit 30mAmp

907 0861880 1 Box, Breaker

907 4460956 1 Barrier, Terminal End

907 4460957 1 Block, Terminal

907A 1060908 1.4 m Cable, Electrical - 12/3

907B 1001097150 2 Connector, Strain Relief

908 Ref Decal - AC Power to Platform Options: E

87



SECTION 7 - ELECTRICAL

88

ITEM PART NUMBER QTY DESCRIPTION REV
908 3252507 1 220V - 50/60HZ
908 1703464 1 120V - 60Hz
909 3290405 4 Locknut M4
910 3290505 4 Locknut M5
911 3290605 2 Locknut M6
912 Ref Connector, Strain Relief Options:
912 Not Available Purchase Locally (1001091860 Installation)
912 4460662 1 Straight Connector (1001111235, 1001111236 & 1001111237
Installations)
912 4461257 1 90 Connector (1001111238, 1001111239, 1001111240 &
1001111241 Installations)
912 4461258 1 Adapter (1001111238, 1001111239, 1001111240 & 1001111241
Installations Only)
913 4811600 8 Flatwasher M5
914 4811700 4 Flatwasher M6
915 1001091102 4 Flatwasher M4
916 1001097369 1 Nut, PG16 Strain Relief (Not Shown)
917 1001097370 1 Nut, PG21 Strain Relief (Not Shown)
918 E000016 1 Relief, PG16 Strain (Not Shown)
919 E000045 1 Relief, PG21 Strain (Not Shown)
920 E000102 1 Connector Housing, Female 24-Pin
921 E000103 1 Connector Housing, Male 24-Pin
922 E000481 1 Connector Insert, Female 24-Pin
923 E000482 1 Connector Insert, Male 24-Pin
Ref OPTIONAL HARNESS COMPONENTS
1001 Ref Harness Assembly, Beacon
1001 1001099141 1 Front
1001 1001099142 1 Rear
1001A 4460897 2 Connector, Female - 2 Position (1 per Harness)
1001B 4460464 4 Pin, Male (2 per Harness)
1002 Ref Lamp Components, Beacon
1002A 4460891 2 Connector, Male - 2 Position
1002B 4460465 4 Socket, Female (2 per Lamp)
180-12/153-12 3121338



SECTION 8 - DECALS

SECTION 8 - DECALS

3121338 180-12/153-12 89



SECTION 8 - DECALS




SECTION 8 - DECALS

91

180-12/153-12

3121338



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref DECAL INSTALLATION
1001091548 Ref Decal Installation 153-12 B
1001091549 Ref Decal Installation 180-12 C
1 1060279 1 Lanyard
2 1701640 1 Decal, Manual
3 1701644 1 Decal, Battery Charger
4 1702773 3 Decal, JLG
5 1703687 4 Decal, Direction Arrow
6 1703811 4 Decal, Lifting Lug
7 1703812 1 Decal, Hydraulic Oll
8 1703814 4 Decal, Tie Down
9 1703819 4 Decal, Direction Arrow
10 1704277 8 Decal, Lanyard Attach
11 1704412 1 Decal, Hydraulic Oll
12 1704885 1 Decal, Website
13 1705670 2 Decal, Fire Hazard
14 1705671 5 Decal, Electrocution
15 1705673 4 Decal, Crushing
16 1706472 1 Decal, Fall Hazard
17 1706482 1 Decal, Manual Descent Inside
18 1706485 1 Decal, Control Box Location
19 1706487 1 Decal, Safety Prop
20 1706583 1 Decal, Capacity
21 Ref Decal, Wheel Load Options:
21 1706585 4 Decal, Wheel Load 153-12
21 1706589 4 Decal, Wheel Load 180-12
22 Ref Decal, Model Options:
22 1706586 2 Decal, Model 153-12 Liftlux
22 1706590 2 Decal, Model 180-12 Liftlux
23 2080040 4 Fastener, Huck
24 Not Available 1 Nameplate, Serial Number
25 4420051 1.5m/5 ft Tape, Safety
26 8990147 1 Box, Manual Storage
26 70003486 2 Clip
27 Ref Decal, Manual Descent Options:
27 1001091349 1 Decal, Manual Descent (SN 1200020463 through
1200020967)
27 1001103746 1 Decal, Manual Descent (SN 1200020968 to Present)
92 180-12/153-12 3121338



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

3121338 180-12/153-12 93



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-1. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 STANDARD PARTS

94

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact
your JLG dealer or the JLG Industries Parts Department.
Ref STANDARD PARTS

7012986 1 Call

70000450 1 Call

70001360 4 Element, Pressure Filter

H000241 1 Breather, Hydraulic

4360314 1 Switch, Toggle

4360469 1 Switch, Key

2860030 1 Key, Replacement

4360475 1 Switch, Emergency Stop

7020176 1 Block, Contact

E000059 1 Switch, Battery Disconnect

E000060 1 Fuse, 125A

E000062 1 Contactor, DC

E000044 1 Switch, Tilt (153-12)

E000129 1 Switch, Tilt (180-12)

1001092406 2 Fuse, 10A

S200238 1 Latch, Gate

4360329 1 Switch, Toggle

4360387 1 Switch, Push Button

E900025 1 Joystick

H705722 1 Sensor, Pressure

180-12/153-12

3121338






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-2. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 VARIABLE PARTS

96

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact
your JLG dealer or the JLG Industries Parts Department.
Ref VARIABLE PARTS
70001010 2 Fuse, 80A Secondary
70001012 2 Fuse, 63A Secondary
70001013 2 Fuse, 35A Front
E000078 1 Converter, AC/DC
1001112938 1 Card, Complex Control
1001094641 1 Module, Load Sensing and Time Override
1001094642 1 Card, Trigger Control
E000376 1 Switch, Limit
1001103644 1 Switch, Limit
180-12/153-12 3121338



SECTION 10 - SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

3121338 180-12/153-12 97



SECTION 10 - SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

98

ITEM PART NUMBER QTY DESCRIPTION REV
Ref MISCELLANEOUS SPECIAL OPTIONS
Note Ref Note: This list is to accomodate machines ordered with special
equipment. Options may not be applicable to all models. For
more specific parts information contact JLG Parts Department.
1001099214 Ref Beacon Light Installation

Ref Tools For Service:

7002828 1 Stripper, Wire

7002821 1 Crimper, Wire (To Install Wire Ends to Wires)

7002823 1 Extractor, Pin/Socket - Universal (For Most Connectors)

4460467 1 Extractor - 16-18 Gauge (For Deutsch Connectors)

4460510 1 Extractor - 12-14 Gauge (For Deutsch Connectors)

7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)

7016654 1 Screwdriver, Magnetic

7004275 1 Installer, Seal - 1in

7004276 1 Installer, Seal - 1 1/2in

7002826 1 Installer, Seal - 2in
Ref Fluids

3020008 AR Oil, Mobilube HD 80W-90

2300014 AR Oil, Hydraulic MobilFluid 424

2300029 AR Oil, Hydraulic Mobil EAL Envirosyn H46

180-12/153-12

3121338



SECTION 10 - SPECIAL OPTIONS

PART NUMBER INDEX

3121338 180-12/153-12 99



SECTION 10 - SPECIAL OPTIONS

0100019......cccciiiiieenn. 9
0140011 ......ooeveeines 33
0181847 .....oveeveeeies 53
0275216.....coveveeeiinnns 87
0275217 ..oovvvivieiinienne 87
0275452.....ccccvviiiinnn 86
0275453......cccviiiiinne 87
0275454.......ccovvvvnenn 87
0275780.....ccceeeenn. 57, 86
0275800.......ccceeeirinnns 45
0275801 ......ccvvveiininns 50
0275802......ccevieiiinins 50
0275820.....ccccvveirneennne 11
0275821.....cccvvvvveiirinne 9
0275826................. 42,85
0275827 ....oevvvvveirennn 41
0275829.....covvviiiininn 41
0275830.....ccceveennne 42, 85
0275833.....oeiieeiis 13
0275834......cccvvviien 21
0275837 ..oevevieiiiireenne 13
0275839.....ccccveeenne 21,35
0275841.....ccccvvvinannn. 27
0275843........ccvee.. 26, 86
0275844.......cccoevvieene 25
0275848.......cccevevienne 53
0307544.......cccveviiennn 29
0318854.......ccceeeiiiee 29
0610126........cceeevrurennne 33
0700518.....ccccvveirraenne 35
0700617 ...cocovvvveirraenne 25
0700619.....ccccvvevrreennne 51
0700812......cccvveirreennne 42
0700817 ....ccccvvieiininnne 25
0700820.......ccevevureennne 26
0701017...coevvviiiiiiennne 50
0701024................. 50, 51
0701217 ....ovveeiiiiinis 41
0701224........ccoeevns 51
0701229.......ccvviiinnns 45
0701230.....cccieiiiiniiennn. 9
0701627 ......covvveveiiiinnne 9
0701629.......cceeevinennne 41
0712022......ceevieeiinens 11
0760408........cceeevuveennne 87
0760410.......ccceeeiinnnnnn 87
0760508................. 21, 87
0760516........ccocevvnnnnnn 57
0760605........... 26,41, 50
0760606........c...covuveenene 35
0760608................. 21, 26
0760610................. 26, 87
0760612.......ccceeevinennne 51
0760614................. 25,50
0760615........cccceviinnn 50
0760805.......ccceeeviinnns 50
0760807 ......oovveeiiinnnns 21
0760810................. 25, 26
0760815.......ccevvviivennne 53
0760819......cccvvviiiennne 50
0761007 ......cccvvvevirennnne 45
0761010........... 21, 26, 45
0761011......cceeeeinnns 25
0761012.......cceeeiinns 25
0761014................. 25,41
0761015.......ccvvviinennne 41
0761016.......cc0eeevnveenne 25

100

0761018.........ccovveeeee. 21 1060663 ..........ceeeennneee 85
0761020........cccvvveeeeenn. 21 1060908 ..........ceeeennnees 87
0761210.......cccccvrreeenn. 9 1062255 ................ 26,42
0761214 ... 9 1320043 ... 87
0761215.....cccceevirirne 13 1701640 .......coocvverennee 92
0761216......cccevveveennne 41 1701644 .......ccccvvveene 92
0762015......cccceviviene 41 1702773 ..o 92
0771620......ccceviverenne 13 1703464 .......coccvvveenne 88
0771621 ... 13 1703687 ....ccvveeeeeeens 92
0861731 ... 87 1703811 ..o 92
0861781......ccccvvveeeeen. 87 1703812 ... 92
0861880.........ccevveeeennn. 87 1703814 ... 92
0893076.......ceeevirirnns 29 1703819 ....cccevvvveeee 92
1001091102................ 88 1704277 .vvveeiiiee 92
1001091345................ 26 1704412 .......ccccuvveenne 92
1001091349................ 92 1704885 ........cccvvveennne 92
1001091486 ..... 27, 33, 85 1705670 .....ccvvveeeeenes 92
1001091518................ 21 1705671 ... 92
1001091519................ 21 1705673 ... 92
1001091548................ 92 1706472 .....covveeeees 92
1001091549................ 92 1706482 ......ccovcvvvvenne 92
1001091860................ 86 1706485 .......coccvvvenne 92
1001092113................. 26 1706487 ....ccoevvvveeene 92
1001092114 .......... 25, 26 1706583 .......covcvvveenne 92
1001092299.......... 33, 85 1706585 ........cccvveeneee 92
1001092405................ 33 1706586 .........ccevvenneee 92
1001092406.......... 33,94 1706589 ........cccvvveneee 92
1001092768................. 33 1706590 .......ccccvvvrnneee 92
1001093353................ 33 2080040 ................ 51,92
1001093354 ................ 33 2140803 ......cccovverenne 64
1001093355................ 33 2141503 .....coeovverene 64
1001093361................ 33 2141504 .......ccoccvvvenne 64
1001093379................ 33 2142102 ....covvviien 64
1001094641 .......... 33, 96 2142202 ..o 64
1001094642.......... 33, 96 2142203 ..o 64
1001096366................. 53 2142204 ........ccvvveee. 64
1001096367 ................ 53 2142205 ... 64
1001097150................ 87 2142206 ........ccvveeeee. 64
1001097369................ 88 2142706 .......cccvvveeee. 64
1001097370................ 88 2142708 .......cccuvvieenn 64
1001099141 ................ 88 2142709 ... 64
1001099142................. 88 2142710 ..o 64
1001099214................. 98 21427171 ..o 64
1001100343................ 87 2142712 ... 64
1001100344................ 87 2142713 ... 64
1001101874................ 51 2142715 ... 64
1001101875................ 51 2142716 ... 64
1001101876................ 51 2142717 ..o 64
1001103161 ................ 51 2142743 ... 64
1001103508................ 26 2142757 .cccovvieen. 64
1001103644.......... 41, 96 2142804 ........cocve 64
1001103746................ 92 2142806 .......ccovuvvrnnnne 64
1001109475................ 87 2143404 ... 64
1001109482................. 87 2143405 ... 64
1001111235................ 86 2143406 ........ccuvveeee 64
1001111236................ 86 2143510 ... 64
1001111237 ................ 86 2143513 ... 64
1001111238................ 86 2143514 ... 64
1001111239................ 86 2143516 ....ccceeviree 64
1001111240................ 86 2143602 ......cooovvirnne 64
1001111241................. 86 2143603 ..o 64
1001112938.......... 33, 96 2143605 ........ccvvieee 64
1001141967 ................ 87 2143606 ........ccvveeeneee. 64
1001141968................ 87 2143703 ... 64
1001141969................ 87 2143705 ... 64
1003107 ....coevvvvviienen 29 2143801 ....cceevivene 64
1060279......cccvvvirennnen 92 2143807 ...ccevvvirerne 64
180-12/153-12

2143903.......cccceieeee 64
2144105......cccoiees 64
2160016.9, 41, 42, 45, 50
2221222................. 57, 65
2300014.........coccvvvenne 98
2300029.........coccvvvenne 98
2560141.......cccocviienne 53
2600281........ccccvvvennne 51
2754350.......ccccveveeens 65
2754384.........oveevee 65
2754515, 65
2754517 ... 65
2754518.......cccoccviiene 65
2754519......ccccvviiin 65
2754520......c.cccovcvvienne 65
2754521.......cocviiiin 65
2754522 ... 65
2754523 65
2754524..........oeevee 65
2754527 .....ooovvviine, 65
2754528.......cccoccvvienne 65
2754531.......coeviie 65
2754533.......coiiiie 65
2754534.........coccvvie 65
2754535 65
2754536........ccccvvinnne 65
2754537 ... 65
2754538.........cccvii 65
2754539.......cccviiiien 65
2754540.......cccoccvvvenne. 65
2754541.......cccocviv 65
2754542.......cccocviie 65
2754543.......ccooci 65
2754544...........coe 65
2754546..........ccvvenee 65
2755100......ccccccviienee 65
2755101.....ccccciiiie 65
2755102.......ccveeiies 65
2860030................. 26,94
2902541.......cccveiiies 87
2902560.........ccceeeeennee 86
3020008...........ccuveenneee 98
320066...........cccuvveennee 25
3252507 .....cccciiiiiine 88
3290405........cccciiieee 88
3290505........... 21, 35, 88

3290605....21, 25, 26, 50
88

3290805.....26, 41, 50, 53
3291005....21, 25, 41, 45
50, 51
3291205........... 41, 45,51
3291605............. 9,41, 50
3331215......ccs 9
3332011.....ccciiiees 11
3440816........cccceeeeennne 41
3460515.......cccceeees 65
3760491.........cccveinee 50
3760518.........cccvvinen 50
3820408..........cccvveenee 35
3820510......cccccvivvienne 21
3900376.......cceevveeenne 50
4010414........ccc 53
4031509.......ccccciieeeen. 26
4031605.........cccvieeeen. 26
4031612.......cceevvivins 41
4031614......cceeviiins 25
3121338



4031709.........cc.... 42,53
4031714 ... 57
4031908.......ccceeeeeene 41
4031913 ... 57
4032007 ...ooeveviivirernnen. 25
4032011 ....oeeevirireen. 45
4032310 ....ccceviiririnen. 27
4032316 .....cccvvvrireen. 27
4060802 ................ 26, 53
4360314 ................ 26, 94
4360329 ................ 53, 94
4360387 ..........c..... 53, 94
4360469 ................ 26, 94
4360475 .......... 26, 53, 94
4360476 .....cccocvvrinen. 53
4420051 .......cccvvrinnen. 92
4460183.......cceeeeeene 86
4460259 ... 86
4460260 .........cceveennn. 85
4460266 ..........c0eeenee. 86
4460267 ....ooeevivirenen. 86
4460418 ................ 85, 86
4460419................ 85, 86
4460462 ........cccvvrernnen. 85
4460464 ................ 86, 88
4460465 ................ 85, 88
4460467 ......ooovvvirinnnn. 98
4460468 ..........coeenee. 85
4460470 .....ccevirirennen. 53
4460471 ..o, 53
4460492 .......cccvvrinen. 85
4460502 ........cccvvrernnen. 85
4460503 ........cccvveirnee. 86
4460510.......cccvvrinnenn. 98
4460662 ..........0eoenee. 88
4460891 .........ceerennee. 88
4460897 .......oocvviiinnnn. 88
44609056 ........cceeeeennnne 87
4460957 ......ccvveieeene 87
4461023 ... 86
4461041 .......cceeeeee 86
4461196 .........ceerenee. 87
4461198 .........ceeeee. 87
4461199 ........ccvirieen. 87
4461201 .......ccovveeeeene 87
4461202 ..........oeeeeene 87
4461205.......ccceeeeene 87
4461244 ... 87
4461245 ... 87
4461246 .........oeeeeee. 87
4461249 ... 87
4461257 ... 88
4461258 .........cveeie. 88
4461287 ... 86
4461288 ..........eeeeeeene 85
4740120......cccveeeeeene 53

4811600.... 21, 25, 35, 88

4811700... 21, 25, 26, 51,
88

4811900.... 26, 41, 50, 53

4811902 .......cevvvveeeene 53

4812000... 21, 25, 41, 45,
50, 51

4812100...... 9,41, 45,51

4812300............ 9,41,51

4831600................ 26, 41

3121338

SECTION 10 - SPECIAL OPTIONS

4831700 ... 26, 35, 41, 50, 70000537.....cccovienee 31 7002828.........ccevveee 98

51 70000538.........cccvveeeeee. 31 7004275 ... 98
4831900 ....21, 25, 42, 51 70000539.......ccccvvveenee. 31 7004276 .....ccoeecvveee. 98
4832000 ... 21, 25, 26, 41, 70000540..........ccuvveee... 31 7010543.......ccccieee. 25

45 70000541........cccevuveeee 31 7012941 ......ovvviiine 25
4832100 ...... 9,13,41,51 70000542.........ccovvven. 31 7012955......ccciiiiiine 57
4832300 ......covvvirinen. 27 70000543........cccovvveenne 31 7012986.......... 25,57,94
4832500 ......covcvvviernnnen. 41 70000595........cccovveenn 25 7012998.......ccceeeviiine 57
5241600 .....coovveeiriinnns 13 70000596..........ccvvveeeee. 25 7016654 ..........ccevveee 98
5242000 .....coevveeiiiinnnes 11 70000597.......coecvvrene. 25 7020127 ..o 15
70000185 ........cevenenes 57 70000598.........cccvvveeeee. 25 7020128........cccevveeee. 15
70000186 ........ceeenennen 57 70000599........ccccvvveeeee. 25 7020129.......ccceee. 15
70000187 .....ceeevrirennnn 57 70000749........ccevveeeen 59 7020175........cc.e 26, 53
70000188 ..........ccveeee. 57 70000750.......cccccvvveenne 59 7020176.......... 26, 53,94
70000189 ........cevveeene 57 70000751......ccceevveneenne 59 7027861 .......c.ceeevvienne 15
70000239 ......ccceevveenn 17 70000755......cccccevveeenne 59 7027912.....vvveiiiiine 29
70000240 ........cevvvnennen 17 70000756.........ccvvveee. 59 7027938.....ccoiee 15
70000241 ........coevenen 17 70000757 .....ccovveninene. 59 7027939 15
70000242 .........cooeenee 17 70000758.........cccvvveeeee. 59 7027940.......ccccvree. 15
70000243 ..o 17 70000952........cccevuvenne 33 7027961 ......cceevviine 27
70000244 ...........ccue..... 17 70000953........cccevvvennnn 33 7028846 .........cccvcvvenne 29
70000245 ...........cveee.. 17 70000954.........ccovvven. 33 7028847 ......vvveeviien 29
70000246 ...........c.v..... 17 70000955........ccccvveeeee 33 7028848.......c.cccevviene 29
70000247 .....ccocevneeene 17 70000956.........cccvveeeen 33 7028849......cceceviine 29
70000248 .................... 17 70001009......cccccevuvenne 21 7028893........ccceeviis 29
70000249 ...........ceeeee. 17 70001010............... 21,96 8007894........ccevviee 29
70000250 ........ccovuveeene 17 70001011.....ccceevinnne 21 8007915......cccceiviiins 29
70000251 ..o 17 70001012............... 21,96 8007935......ccceeiviiine 29
70000252 .......ccevveeen. 17 70001013............... 21,96 8007939......ceveiiiiene 29
70000253 .........ccvveeen 17 70001014.......c.cccevneeene 21 8007944 .......cccovevns 29
70000254 .........ccocveeen. 17 70001015......cccccevveenne 21 8007945......ccceevviiens 29
70000255 ........cccvveeene 17 70001016......cccccevuveene 21 8007953......ceveeiiiiens 29
70000256 .........ccruveeee. 17 70001114.......cceevvnenne 26 8007954 ......ccceeeviiene 29
70000257 .....ccoevvivennne 17 70001359.....ccccecviiinne 25 8303891......ccceeeiiins 53
70000258 ...........cuveeeee 17 70001360............... 25,94 8990147 .....ccvvvviiiis 92
700002509 ........coouveene 17 70001743......cceevviiene 85 DLO113 ..o 26
70000260 ..........couveeeee 17 70001744.........ccovveee. 85 EO000016................ 42, 88
70000261 .........cooneeee 17 70001745.........ccvvve. 85 E000044................ 27,94
70000440 ... 25 70001746..........c.oveeee. 85 E000045.......... 26,42, 88
70000442 ... 25 70001747 ... 85 E000059................ 26,94
70000443 ...t 25 70001748..........c.ovvee. 85 E000060................ 27,94
70000449 ..........coveeee 25 70001749......cceevviennn 85 EO00061..........cvvenneee 27
70000450 .............. 25,94 70001750......cccceevuveennne 85 E000062................ 27,94
70000513 ... 31 70001751.....ccceeiiiinne 85 EO000063..........ceeeneee 27
70000514 ..o 31 70001752......ccccceviiinne 85 EO000072........cccvvrnnnee 86
70000515 .......ceeininnes 31 70001753.........ccvvieen. 85 E000078................ 33, 96
70000516 ........ceoenennee 31 70001754.........ccvvvee. 85 E000083...........cceeennns 85
70000517 ....ooeeeiininnns 31 70001755........cccvvneen. 85 E000102................ 85, 88
70000518 ........cceoneee 31 70001756.........ccevvveee. 85 E000103...........ceeennns 88
70000519 .....cccoeevivennne 31 70001757 ....ccvvveiininnn 85 EO000108..........ccveenneee 85
70000520 ......coeevuvenne 31 70001766.......cccevuveenne 86 E000129................ 27,94
70000521 .....ccoevineene 31 70001767 .....ccceevnnnnnne 86 E000218..........cc0eevnneee 33
70000522 ......ccoeevuvennne 31 70001768.........ccevuvennne 86 E000269..........cceenneee 41
70000523 ........coooinns 31 700017609.........ccvvveeen. 86 E000302........cceveennns 42
70000524 ... 31 70001770.........cccuveeenen. 86 EO00371......cceveeeeens 27
70000525 ........cooonines 31 70001771 86 E000376................ 41, 96
70000526 .........ccoueeeee 31 70001772.....cccovnn 86 E0004109.......cccceeeees 53
70000527 .....ceeevvineennne 31 70001773...cccvvveiiinnne 86 E000420..........ccueennee 53
70000528 .........covveeee 31 70001774.....ccoevvnnnnn 86 E000481................ 85, 88
70000529 ......ccceevvenne 31 70001775....ccccveiininnne 86 E000482................ 85, 88
70000530 ......ccceevuvennne 31 70002703......cceevviriennne 17 EO000504..........ccvvennee 53
70000531 .....ooeeeinns 31 70003486............c.ceeee... 92 EO000564..........coeeeennns 21
70000532 .....coeeeininns 31 70003616..........c.ovveee. 33 E000600............ccvn.es 21
70000533 ......ccooiis 31 7002821......ccciiin. 98 EO001375......cccviiieens 33
70000534 ........coooeees 31 7002822........ccoin 98 E001376.......ccceveens 33
70000535 ......ccoeevivenne 31 7002823.......cceeeiiin 98 E900025................ 53, 94
70000536 .......cceevuveene 31 7002826........ccceevinienn 98 E900031........cccvvrnnen 53

180-12/153-12 101



SECTION 10 - SPECIAL OPTIONS

E900042 ................ 53, 85 H900015 ................. 9, 59 S005049........cccveeeee. 50
E900043 ..o 85 H900074 ......cceeeeees 25 S006016.........c.eeeeeeenns 9
E900045 .......ccovveeeene 85 H900078 .....cceevveees 65 S006610.......cccveeveeennns 9
E900049 .......ccovveeeeene 53 H900079 .....cceevvees 64 S006660.........cccevveeennns 9
E900059 .......ccevvvirens 33 H900080 .........ccvvrenneee 64 S006808.........coccvveeenne 9
E900074 ........cevvvvrens 26 H900319 ......ccecvvren 25 S007026.........cccvvvennne 41
E900075 .....cccoeevivirens 26 S000031.......ccevvivirnns 51 S007027 .....oeeevvverenne 41
E900076 ................ 26, 85 S000055................ 21,50 S007028........ccccvvvenne 41
E900077 ... 26 S000056.........cccvveeeeen. 35 S007029........ccvveeeeeen. 41
E900078 ......cccvveeeeenne 26 S000083.........ccvveeeeen. 44 S007030.......cccvveeeeennn. 45
E900079 ......ccovvveeeeene 53 S000090.........cccvveerennn. 13 S007031.......ccvvveee. 45
E900080 .......cccvvveeennne 53 S000120........cccvveerennn. 44 S007033.......cccieeee 45
E900081 ........cevvvirenns 53 S000124........cccovveenne 42 S007111...cvvveiiiieee 43
E900082 ................ 53, 85 S000139.....ccceveviriins 45 S007112.....cceevvirenne 43
HO00013........cevivirees 26 S000140......ccceeviirirens 45 S007113....ceeeiriiene 43
HO00015........ccecvvirens 64 S000142...... 9, 41, 45, 50 S007114......cccovvvree 43
HOO00018........ccceveeeeene 64 S000145.......ccccvieeee. 51 S007115......ccceee 43
HOO00019.......ccovveeeeene 25 S000178.......cccvvveeenen. 44 S007119......ccceeee. 43
HO00020.........ccceeveeenne 25 S000182........ccvvveeeen. 44 S009001........ccvvveeeen. 25
HO00021 .......ccevviirnns 25 S000191.....ccevviiiins 42 S200091........cccvernneee 43
H000028................. 25,29 S000192........ceevivirns 42 S200092........coccvvvenne 43
[ (01000 4 R 57 S000193......cceevivirens 42 S200134......cocvvvevenne 41
HO00112........covcvvirenes 29 S000233.......ccceeviivirens 42 S200151................ 43, 44
HO00115.......ccevcvirenes 64 S000234.......c.ceevvveeens 43 S200152................ 43, 44
HO000148 ..........ccvvenes 64 S000237.....cvvveiiiiins 50 S200153................ 43, 44
HO00191 .......ceeviiies 29 S000242.......ccccovveeene 9 S200154................ 43, 44
HO000193................ 13,15 S000258.........ccovvieene 11 S200155................ 43, 44
HO00205..........ccvvrenes 29 S000259......cceeviiiiins 11 S200156................ 43, 44
HO000206 ..........cccvvrenes 29 S000260........cccevverenne 11 S200157 ... 43, 44
HO00207 .......ocevcvverennnns 29 S000261.......c.ceevvivirenne 11 S200158................ 43, 44
H000218................. 13, 17 S000262........cccovvvrene 11 S200159................ 43, 44
H000241 ................ 26, 94 S000439......cccceevivirens 50 S200160................ 43, 44
HOO00271 .....coeeevivirenes 57 S000510................ 50, 51 S200161................ 43, 44
HO000282..........ccvvvrnes 25 S001238.......cccevvviine 43 S200162................ 43, 44
H000285................. 25,31 S001240.....cccceeviivirens 43 S200163................ 43, 44
HO00312........ccoviies 64 S001241......cccceeviiins 43 S200164................ 43, 44
HO00319........ccvviiins 64 S001443.......ccooviiiens 51 S200165................ 43, 44
HOO00351 .......coveeeene 64 S001445........cccviee 50 S200166.........cceveeeeee. 44
HO00371................ 42,53 S001491........ccvveee. 43 S200167.......cccvvvveeenn. 44
HO00389........ccceeeeenne 29 S001496................ 44, 45 S200168.........ccvveeeeen. 44
HO00430.......ccceeeeeenne 42 S001551........cccevvee 9 S200169.......cccvvieeeeen. 44
HO00524 .........cccvvveenes 64 S001594.......cccccvvviens 41 S200173...cceiiiiiie 45
HO00530.......cccvcviiienns 57 S001676......cceevvvirnne 35 S200174.....cccovviien 45
HO00542 .........cccuvvenes 29 S001802........ccevvivirnns 43 S200175....ccciiiiiiee 41
HO00580.........cccuvvienes 29 S001803.......c.ceeeivvirns 43 S200176....ccccevvivirnnee 41
HO00684 ... 57 S001804..........c.eeeeeeee. 43 S200182........ccvveeeenen 57
HO03084 ........cceeeeeenne 57 S001805........cccvvveeeee. 43 S200184.........cceeeeee. 57
HO03090.......cccceeeeenne 57 S001806..........ceveeeeee. 43 S200185.......cccvieeee 57
HO03109.......ccceeeeene 57 S001807.......cccuvvveeeenn. 43 S200230.......cccvvveeeennn. 51
HOO03113 ... 57 S001808..........cccvvrnne 43 S200231.....cceeiiiiinnne 51
HO005243 ..........ccvvees 57 S001809......ccceevivviins 43 S200238................ 51,94
HO005244 ..o 57 S001810.9, 41, 44, 45, 57 S200239......cccvviiinnn 13
HO05247 ........coocvvvrenes 29 S001811.....cceeevirnnne 9 S200403.......ccceviviien 9
HO05250.......cccceeeeenne 29 S001832........cccevveee. 9 S200404.......ccceeeees 9
H705721 ... 57 S003991................ 13,18 S200405........ccovieeenen. 11
H705722 ................ 57,94 S004014.........ccceeeeee. 21 S200406........cccveeeennn. 11
H705723 ..o 86 S004034.........ccovveeeee. 41 S200407 .......cccvvieennn. 11
H705724 ........coocvvvens 57 S004091.......ccovvvvirnne 13 S200410.....cccvvvirennnne 21
102 180-12/153-12

S200410-05................. 21
S200413 ... 26
S200414 ... 26
S200415......ccoeieees 26
S200418........coccvvvenne 26
S200419.....ccccvvvviene 35
S200426........ccccvvvennne 57
S200440......cccvvvvrenne 51
S200441 ... 51
S200442 ... 51
S200443 ... 51
S200444 .........oeeveee. 51
S200445........coccvivene 51
S200449......ccocviieen 50
S200450......cccoccvvvenne 51
S200451 ......cccecvvienne 51
S200452 ... 51
S200910......ccccvvvveeene 57
S201017 ..o 41
S900006 .........ccuvvenneee 41
S900017 ....vvvverireienne 50
S900019......ccevvvienne 41
S900020 ......cccvvuvvrenne 42
S900047 .....oeveviverenene 50
S900048.........cccvveee 50
S900049........cccvvvenee 50
S900050.......ccccuvvrnnee 50
S900051 .......ccvvvirnnnne 50
S900131....ooviiiieeeiien, 9
S900133.....oiiiiieeeiien, 9
S900134 ......oovvvieeien, 9
S900135......ccivivieenne 27
S900144 ......coeocvveenne 50
S900145.....cccviviee 50
S900146.......ccecvvvrnnnee 50
S900147 ...cvvviviriiee 50
S900148.......ccecvviieee 50
S900149......cceeeiees 50
S900150......cvvevveennee 50
S900155......cccieiies 50
S900175.....ccciiiiies 42
S900185.......ccvviiine 21
S900186........cccvvvrnneee 45
S900216......cccvvviinnnee 51
S900217 ..ccvvviiiiiiine 51
S900218.........c.eeeveenne 11
S900223 ... 42
S900240 .......cceeeveennns 44
S900275.....cccveeiies 50
S900313................ 43, 44
S900314................. 43, 44
S900315..........eeee. 43, 44
S900316................ 43, 44
S900317 ... 44
S900321 ... 51
S900335......cceeiees 41
S900336.......c.eeeeveee 41
3121338






®

An O Corp

JLG Industries, Inc.
1JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax: +1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-lhipohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltd.
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.l. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: +39 029 359 5210
Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.\. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. STEERING INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. BATTERY CHARGER, LADDER AND BUMPER INSTALLATIONS

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. LEFT AND RIGHT SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. HAND PUMP ASSEMBLY (Prior to SN 1200020611)
	FIGURE 2-4. MAIN TERMINAL BOX ASSEMBLY
	FIGURE 2-5. HOODS INSTALLATION

	SECTION 3 - SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION
	FIGURE 4-2. CONSOLE BOX INSTALLATION

	SECTION 5 - CYLINDER
	FIGURE 5-1. LIFT CYLINDER ASSEMBLY
	FIGURE 5-2. STEERING CYLINDER ASSEMBLY

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL PLANS
	FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 STANDARD PARTS
	FIGURE 9-2. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 VARIABLE PARTS

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	PART NUMBER INDEX

